Naval Command. Control and Ocean Surveillance Center

RDT&E Division

San Diego, CA 92152-5001





R. P. Johnson R. R. Kurkchubasche J. D. Stachiw NRaD **Technical Report 1593** December 1993 Approved for public release; distribution is unlimited.





P. C. Smith WESGO, Inc.

1

DITC ( The second secon

Technical Report 1593 December 1993

# Structural Performance of Cylindrical Pressure Housings of Different Ceramic Compositions Under External Pressure Loading

Part II, Zirconia Toughened Alumina Ceramic

R. P. Johnson R. R. Kurkchubasche J. D. Stachiw NRaD

> P. C. Smith WESGO, Inc.

# NAVAL COMMAND, CONTROL AND OCEAN SURVEILLANCE CENTER RDT&E DIVISION San Diego, California 92152-5001

K. E. EVANS, CAPT, USN Commanding Officer R. T. SHEARER Executive Director

# **ADMINISTRATIVE INFORMATION**

This work was performed by the Marine Materials Technical Staff, RDT&E Division of the Naval Command, Control and Ocean Surveillance Center, for the Naval Sea Systems Command, Washington, DC 20362.

Released by J. D. Stachiw Marine Materials Technical Staff Under authority of N. B. Estabrook, Head Ocean Engineering Division

## SUMMARY

External pressure housings constructed with ceramic hull components offer clear advantages over equivalent metallic housings when minimum dry weight and maximum operation buoyancy are desired. Zirconia-toughened alumina (ZTA) ceramic was evaluated as a candidate housing material as part of a program to promote the application of ceramics to large external pressure housings for underwater vehicles (reference 7). Ten 12-inch-outside diameter (OD) by 18-inch-long by 0.412-inch-thick monocogue cylinders fabricated by WESGO, Inc. from ZTA ceramic were assembled into external pressure housings and experimentally evaluated under short-term, and cyclic-pressure loadings. The cylinders tested for this study represent the largest ZTA ceramic pressure housings that have been assembled and tested. Each external pressure housing consisted of a ZTA cylinder with edhesively bonded titanium end-cap joint rings for sealing and mating with end closures. Pressure test data was used to establish design criteria for external pressure housings constructed using ZTA ceramic as the principle hull material.

The addition of zirconia (zirconium dioxide) to an alumina matrix results in a ZTA ceramic composition with improved fracture toughness over commercially available alumina ceramics. The 20-percent zirconium dioxide by weight composition (density 4.07 g/cc) used in the test cylinders was found to have the following minimum mechanical and physical properties:

compressive strength: 392 kpsi flexural strength: 41.6 kpsi Weibull modulus: 25 fracture toughness (K<sub>IC</sub>): 3.69 kpsi (in<sup>1/2</sup>) elastic modulus: 43 MPsi

Eight of the ZTA cylinders were external pressure cycled to peak pressure varying from 11,000 to 18,000 psi to determine their cyclic life as a function of the applied load during each cycle. The ZTA ceramic cylinders were found to have a cyclic fatigue life in excess of 1,000 dive cycles, at a peak external pressure of 13,000 psi generating nominal maximum membrane stresses of -190,000 psi in the hoop direction in the ceramic shell wall. The remaining two ZTA cylinders were subjected to short-term external pressure tests to determine the elastic stability of the monocoque cylindrical assembly. When capped with flat steel end closures, both ZTA cylinders survived proof tests to 20,000-psi external pressure. Repressurization of one of the short-term test cylinders resulted in failure by buckling at an external pressure of 20,600 psi.

Through its improved fracture toughness, ZTA monocoque cylinders demonstrated better fatigue life than isostatically pressed 96-percent aluminaceramic cylinders tested to the same cyclic load levels (reference 6). ZTA's increased cyclic life must be traded off in the design of external pressure housings against its lower buckling resistance, increased weight, and higher fabrication costs when compared to alumina. When the amount of buoyancy generated by the ceramic pressure housing assembly is used as a means of comparison, ZTA housings outperform alumina housings for applications requiring more than 1,000 dive cycles. For pressure housings requiring lower numbers of dive cycles, ZTA and alumina housings have comparable weight-to-displacement (W/D) ratios in seawater and, consequently, an alumina pressure hull is a more attractive selection due to its lower fabrication costs.

Acces	sion For			
NTIS	CRA&I			
DTTO				
Una.m	maced	Ō		
Justi	distion_			
		······		
By				
Diatr	ioution/	4		
Avail	Availability Codes			
	Avail and	/01		
Dist Special				

CON	Π	EN	TS	

BACKGROUND	
CYCLIC FATIGUE OF CERAMIC EXTERNAL PRESSURE HOUSINGS	
ZTA CERAMIC	
FABRICATION	
MANUFACTURING	
MATERIAL PROPERTY SPECIFICATIONS	
MATERIAL PROPERTY MEASUREMENTS	
INSPECTION	
TEST PLAN	
TEST CONFIGURATIONS	
TEST PROCEDURES	
STRUCTURAL ANALYSIS	
TEST RESULTS	
CYCLIC FATIGUE TESTS	
SHORT-TERM TESTS	
FINDINGS	
SUBCRITICAL CRACK GROWTH DUE TO CYCLIC FATIGUE LOADING	
SPALLING DUE TO CYCLIC FATIGUE LOADING	
STRESS CRITERIA FOR ZTA EXTERNAL PRESSURE HOUSINGS	
DESIGN CURVES FOR 2TA EXTERNAL PRESSURE HOUSINGS	
COMPARISON OF ZTA AND AL-600 96-PERCENT ALUMINA	
CONCLUSIONS	
REFERENCES	
GLOSSARY	

# FIGURES

1.	ZTA ceramic 12-inch-OD cylinder				
2.	Pulse-echo C-scan recording of a 6.5-inch-long axial crack detected in cylinder part 005				
3.	12-inch cylinder test assembly I configuration, Sheet 1				
3.	12-inch cylinder test assembly I configuration, Sheet 2				
3.	12-inch cylinder test assembly I configuration, Sheet 3				
4.	12-inch cylinder Mod 1, Type 2 end-cap joint ring				
5.	12-inch cylinder spacer				
6.	12-inch hemisphere	_			
7.	12-inch cylinder Mod 1 end-cap joint ring O-ring				
8.	12-inch hemisphere clamp band				
9.	12-inch hemisphere plug				
10.	12-inch hemisphere washer				
11.	12-inch hemisphere wood plug				
12.	12-inch cylinder test assembly II configuration, Sheet 1				
12.	12-inch cylinder test assembly II configuration, Sheet 2				
13.	12-inch flat end plate				
14.	12-inch cylinder test assembly III configuration, Sheet 1				
14.	12-inch cylinder test assembly III configuration, Sheet 2				
15.	12-inch cylinder Mod 1, Type 1 end-cap joint ring				
16.	12-inch flat end-plate tie rod				
17.	12-inch flat end-plate feedthrough				
18.	12-inch flat end-plate wood plug				
19.	ZTA cylinder with Mod 1, Type 1 titanium end-cap joint rings, side view				
20.	ZTA cylinder with Mod 1, Type 1 titanium end-cap joint rings, end view				
21.	ZTA cylinder being prepared for cyclic pressure testing				
22.	Test assembly I configuration for cyclic pressure testing				
23.	Test assembly II configuration for cyclic pressure testing				
24.	Plot of strains recorded during first pressurization of test 01 cylinder to 11,000 psi				
25.	Plot of strains recorded during first pressurization of test 02 cylinder to 11,000 psi				
26.	Plot of strains recorded during first pressurization of test 03 cylinder to 12,000 psi				

# FEATURED RESEARCH

<b>27</b> .	Plot of strains recorded during first pressurization of test 04 cylinder to 13,000 psi	
28.	Plot of strains recorded during first pressurization of test 05 cylinder to 14,000 psi	
<b>29</b> .	Plot of strains recorded during first pressurization of test 06 cylinder to 15,000 psi	
30.	Plot of strains recorded during first pressurization of test 07 cylinder to 16,000 psi	
31.	Plot of strains recorded during first pressurization of test 08 cylinder to 18,000 psi	
32.	Plot of strains recorded during first pressurization of test 09 cylinder to 20,000 psi	
33.	Plot of strains recorded during pressurization of test 10 cylinder to failure at 20,600 psi	
34.	Pulse-echo C-scan of subcritical crack growth in test 01 cylinder after 1,039 cycles to 11,000 psi	
35.	Circumferential cracks on the bearing surface of test 02 cylinder after 4,059 cycles to 11,000 psi	
<b>36</b> .	Pulse-echo C-scan of subcritical crack growth in test 02 cylinder after 4,059 cycles to 11,000 psi	
37.	Circumferential cracks on the bearing surface of test 03 cylinder after 5,689 cycles to 12,000 psi, View 1	
37.	Circumferential cracks on the bearing surface of test 03 cylinder after 5,689 cycles to 12,000 psi, View 2	
38.	Pulse-echo C-scan of subcritical crack growth in test 03 cylinder after 5,689 cycles to 12,000 psi	
39.	Remains of end-cap joint ring after implosion of test 04 cylinder after 1,854 cycles to 13,000 psi	
40.	Spalling on ID of test 06 cylinder after 361 cycles to 15,000 psi	
41.	Spalling on OD of test 06 cylinder after 361 cycles to 15,000 psi	
42.	Pulse-echo C-scan of spalled regions on test 06 cylinder after 361 cycles to 18,000 psi	
43.	Remains of end-cap joint rings after failure from test 08 after 88 cycles to 18,000 psi, gland view	
43.	Remains of end-cap joint rings after failure from test 08 after 88 cycles to 18,000 psi, gland view enlargement	
44.	Remains of end-cap joint rings after failure from test 08 after 88 cycles to 18,000 psi, bearing surface view	
45.	Cyclic external pressure loading test data for ZTA test 01 through 08 cylinders	
<b>46</b> .	ZTA cylinder cyclic fatigue life, versus maximum calculated tensile bearing-surface stress	<b></b>
47.	ZTA cylinder cyclic fatigue life, versus maximum calculated compressive hoop stress	
<b>48</b> .	Cyclic fatigue design curve for external pressure loading of ZTA ceramic cylinders	
<b>49</b> .	Calculated t/OD ratios of monocoque ZTA ceramic cylinders for 1,000 cycles to design depth	

# FEATURED RESEARCH

50.	Calculated W/D ratios of monocoque ZTA ceramic cylinders for 1,000 cycles to design depth	_ 62
51.	Comparison of calculated W/D ratios of AL-600 and ZTA ceramic cylinders for 1,000 cyles to design depth	_ 62
TA	BLES	
1.	Internal defects in ZTA cylinders detected using pulse-echo ultrasonic NDE techniques	_ 63
2.	External pressure test plan for ZTA cylinders	_ 64

3.	Calculated stresses (psi) in ZTA cylinders for test assembly I configuration	65
4.	Calculated stresses (psi) in ZTA cylinders for test assembly II and III configurations	66
5.	External pressure test results for ZTA cylinders	67

# INTRODUCTION

# BACKGROUND

This report serves to evaluate zirconia-toughened alumina (ZTA) ceramic as a candidate material for the primary hull components used in externalpressure resistant housings for deep-submergence ocean engineering applications. The major portion of research by the Naval Command, Control and Ocean Surveillance Center (NCCOSC) RDT&E Division (NRaD) that has been performed to date on ceramic pressure housings has focused on the use of 94- or 96-percent alumina (aluminum oxide) as the principle housing structural material. The attraction of alumina over other ceramic compositions lies in its low material cost and mature manufacturing base that allows for fabrication of large (up to 32 inches in diameter) external pressure housing components. While alumina has been shown to be a viable material candidate for fabrication of external pressure housings, a number of structural ceramics exist which possess superior physical and mechanical properties. The use of these materials offers potential pressure housing designs with improved performance in terms of maximum buoyancy and increased cyclic fatigue life.

Three of the most attractive ceramic compositions, ZTA, silicon nitride (reference 8), and silicon carbide particulate-reinforced alumina (reference 9), were selected for evaluation as material candidates for future underwater pressure-resistant hull structures. This report serves to document testing performed to evaluate the structural performance of external pressure housing components fabricated from ZTA ceramic. This was accomplished by subjecting ten 12-inch-outer diameter (OD) by 18-inch-long by 0.412-inch-thick monocoque ZTA cylinders to various short-term and cyclic-loading pressure tests.

# CYCLIC FATIGUE OF CERAMIC EXTERNAL PRESSURE HOUSINGS

Cyclic fatigue is one of the principle modes of failure that must be addressed when designing ceramic housings to withstand a number of dive cycles (reference 6). Fatigue of ceramic housings occurs because of tensile forces that occur at the ceramic hull bearing-surface/metallic joint-ring interface when subjected to depth loading. Over repeated dive cycles, tensile loading at the joint interface can initiate crack growth from preexisting flaws in the bearing surface regions of the ceramic hull components.

There are several approaches that designers can take to reduce the potential for crack propagation and thereby extend a housing's fatigue life:

Limit the level of tensile forces that exist at joint interfaces through careful joint interface design and joint ring assembly techniques.

Reduce the external pressures at which the housing operates.

Control the presence of defects in the ceramic hull bearing surface regions through careful processing of the ceramic material during fabrication, especially during finish grinding.

Monitor the level of defects that exist in the ceramic hull bearing surface region after *manufacturing by using nondestructive* inspection techniques.

Employ ceramics that have higher fracture toughness and thereby reduce the material's susceptibility to crack growth from preexisting flaws.

The tensile forces that are calculated to exist at ceramic housing joint interfaces are radially oriented in the ceramic shell wall. This tensile loading leads to Mode I (opening mode) crack propagation from the ceramic end bearing surface. As the number of pressure cycles is increased, circumferencial cracks are observed to grow meridionally into the ceramic shell wall away from the plane axial bearing surfaces at the ceramic cylinder ends. The KIC fracture toughness of isostatically pressed 96-percent alumina-ceramic cylinders tested in reference 6 ranged from 2.50 to 3.00 kpsi(in)<sup>1/2</sup>. ZTA was selected as a candidate material for use in deep-submergence pressure housings because of its higher values of fracture toughness ranging from 3.70 up to 8.00 kpsi(in)<sup>1/2</sup>. Pressure testing ten ZTA cylinders and comparing their performances to 96-percent alumina test data

(reference 6) provides a basis for evaluating the potential of ZTA ceramic components for pressure housings in which cyclic life is a primary concern.

By using the same cylinder geometry, assembly techniques, pressure test fixtures, and external test pressures as used for the 96-percent alumina cylinders (reference 6), any differences in test results could be attributed to the differences in material properties of these two ceramic compositions. It was anticipated that under identical test conditions, the ZTA ceramic would demonstrate increased cyclic life compared to alumina ceramic because of its improved toughness. Pressure test data generated for ZTA could then be used to develop structural design criteria that would dictate acceptable stress levels in ZTA pressure housing components as a function of the desired number of dive cycles to design depth. Once design criteria were established for ZTA, tradeoff studies between ZTA and 96-percent alumina and other ceramic compositions (references 8 and 9) could be undertaken to determine the optimum material selection for each external pressure housing application.

## **ZTA CERAMIC**

In order to improve the mechanical properties of alumina ceramic, micron-sized particles of zirconium dioxide, or zirconia, are added to the 96-percent alumina composition powders at the ceramic batching stage. The small particles of zirconia toughen the alumina in two ways. First, since the zirconia and alumina have different mechanical properties, a crack running into a zirconia particle tends to be deflected around it. This deflection on a micro level requires the crack to generate more free surface area than it would have had to generate in a monolithic material, thus requiring more expended energy to do so. This effectively toughens the ceramic. The second mechanism relates to the phase stability of the zirconia particles. Zirconia has a crystalline phase instability that develops during the cooling portion of the ceramic article fabrication cycle. This tetragonal-to-monoclinic phase transformation results in a 6-percent volume expansion of the zirconia particles. The expansion can occur either spontaneously on cooling, or as a result of the perturbation created by the passage

nearby of a crack front. These point-source expansion events can cause the crack to slow down because the crack, in order to continue, must first overcome the compressive stresses generated by the expanded particles. Advancing cracks also are often steered off course by local stress fields around the particles, or blunted by micro cracks generated by the expanded particles. Either one, or both, of these phenomena result in toughening.

# FABRICATION

#### MANUFACTURING

The engineering drawing for the 12-inch-OD ZTA cylinders fabricated by WESGO, Inc. is shown in figure 1.<sup>1</sup> Target values for material properties such as modulus of elasticity, compressive strength, flexural strength (modulus of rupture, or MOR), fracture toughness, density, and Weibull Modulus are listed in note 2 of figure 1 along with appropriate military or industrial standards for measuring each of these properties. Note 3 of figure 1 provides visual inspection techniques for the finished ZTA parts.

ZTA was considered a worthy candidate for fabrication of ceramic hull components for underwater pressure housings because of its relatively high values of fracture toughness and comparable strength and modulus values with alumina. Because ZTA is essentially an alumina matrix. much of the mature fabrication technology that exists for alumina also can be applied to manufacturing large ZTA cylinders. The drawback of ZTA is that while the addition of zirconia (zirconium dioxide) crystals increases the toughness of the material, it also increases the density of the ceramic composition as compared to 96-percent alumina (4.07 g/cc for ZTA, versus 3.74 g/cc for 96-percent alumina). This tradeoff of increased fatigue life (through higher fracture toughness) for increased dry weight may not be attractive for ocean engineering applications where maximum housing buoyancy, not cyclic fatigue life, is the primary design consideration.

<sup>&</sup>lt;sup>1</sup>Figures and tables are placed at the end of the text.

The ZTA cylinders evaluated in this report were fabricated by WESGO, Inc. (477 Harbor Boulevard, Belmont, CA 94002) using an AL-600 alumina matrix toughened with zirconium dioxide. AL-600 is a WESGO. Inc. trade name for their 96-percent aluminum oxide composition. The AL-600 ZTA cylinders discussed here consisted of 20-percent zirconia by weight. AL-600 ZTA cylinders are fabricated in a manner similar to those made from pure AL-600 alumina (reference 6). Carefully prepared powder raw materials are mixed in a ball mill with water, binders, and milling additives. The key incredients are aluminum oxide. glass-forming oxides, and the zirconia-toughening particles. After milling, the mixture forms a thick slip which is atomized into a fine shower and dried into uniformly blended spherical agglomerates of the powder mixture. This process, called spray drying, produces a fine and free-flowing powder blend. The powder then is compacted into the desired cylindrical shape at pressures near 10,000 psi in an isostatic press. Powder particles are kept dry during this operation using steel and rubber tooling.

At this point, the powder reaches 50- to 60-percent density and physically resembles a piece of blackboard chalk in both its character and physical properties. Shaping is then accomplished using conventional single-point turning machine tools in a process called green machining. In the next process step, cylinders are loaded into a hightemperature furnace to allow the process of solidstate sintering to occur. During sintering, each powder particle diffuses into its neighboring particles. Solid-state chemical reactions occur that create a two-phase mixture of solid alumina and zirconia particles in a liquid glassy matrix. During cooling, the glassy matrix solidifies and bonds the alumina and zirconia particles together. At this point, the ceramic is fully dense and has developed its desired mechanical properties. Final shaping is done by diamond abrasive grinding.

Zirconia raw materials used in this project were special high-purity grades selected to minimize fabrication risks. This, together with the characteristically higher cost of zirconia, make the ZTA source powders about 10 times more expensive than their pure alumina counterparts. Raw material costs, however, only partly effect total fabrication costs. The fabrication process of ZTA differs from that of pure AL-600 alumina in the slightly more complicated milling, significantly more-complicated sintering temperature cycles during cooling, and considerably more-difficult diamond grinding as a result of the material toughening.

#### MATERIAL PROPERTY SPECIFICATIONS

In order to compare the material properties of ZTA to other ceramic compositions, a survey was conducted of military and industrial specifications that could be used as guidelines for determining the mechanical and physical properties of ceramic. To ensure the material property data is of use in evaluating the ceramic cylinders, several factors were considered. Test coupons used for material property data were to be either cut from a finished cylinder or co-processed with the cylinders using the identical powder lot, and fabricated using the same pressing, sintering and grinding techniques. This way, the size and distribution of any fabrication defects would be as similar as possible in the test specimen as in the finished cylinder. Since it is understood that the final steps of grinding do not necessarily remove surface damage introduced during earlier grinding steps, the entire sequence of grinding steps was to be the same for the test specimens as used for the cylinders. An appropriate sample size was to be used to determine the material properties of interest. "Fliers" generated during specimen tests were to be included in the data package, as long as all test procedures were followed correctly. Finally, experimental errors were to be minimized to ensure the validity of all data that was generated.

From the survey, the following specifications were selected for measuring material properties in the ZTA cylinders:

Flexural strength (modulus of rupture): MIL-STD-1942, Procedure B (reference 2), through fracturing 3 mm by 4 mm by 45 mm rectangular beam specimens by applying fourpoint bending. Compressive strength: ASTM C773, procedure B (reference 13), using 0.250-inchdiameter by 0.500-inch-long cylindrical test specimens.

Density: ASTM C373 (reference 14).

Elastic modulus: ASTM C848 (reference 15) by recording resonance frequencies of test specimens in the flexural mode of vibration.

Fracture toughness: ASTM B771-87 (reference 10) by applying an opening load to a material specimen containing a chevron-shaped slot.

#### **MATERIAL PROPERTY MEASUREMENTS**

The ZTA cylinders tested for this report were manufactured in five separate lots. Lot 1 was cylinder 001, lot 2 included cylinders 002 through 004, lot 3 included cylinders 005 and 006, lot 4 included cylinders 008 through 010, and lot 5 included cylinders 011 and 012. Cylinder 005 was rejected after ultrasonic inspection and was never pressure tested, while cylinder 007 was never delivered. The following table presents the average strength values and density measured for each lot. Average flexural strenghts (MORs) are based on breaking 10 specimens for each lot. Weibull Modulus calculations were based on flexural strength data. Average compressive strengths are based on breaking three specimens for each lot.

Lot	Cylinder Part #	Flexural Strength (liqsi)	Welbull Modulus	Com- pressive Strength (kpsi)	Density (g/cc)
1	001	62.6	31	498.4	4.08
2	002-004	43.1	37	408.3	4.07
3	005, 006	43.4	62	420.1	4.07
4	008-010	41.6	34	392.5	4.06
5	011,012	62.7	25	415.2	4.05

Three specimens were used from each lot to measure fracture toughness. All three fracture toughness measurements for each lot are presented below. The second toughness specimen from lot 3 failed before the test procedure could be completed.

Lot	Cylinder Part #	Fracture Toughness kpsi(in <sup>1/2</sup> )
1	001	5.18, 3.69, 3.86
2	002-004	7.64, 8.08, 7.39
3	005, 006	5,84, NA, 4.05
4	008-010	8.90, 7.51, 7.55
5	011,012	5.32, 4.69, 5.55

The elastic modulus measured between 43 Mpsi to 43.5 Mpsi for all five cylinder lots. The considerable variability in material properties among the cylinders is attributed to differences in the cooling rates between cylinder lots after sintering. Below 1,200 degrees C, cooling rates are largely controlled by the thermal mass of the furnace and other ceramic bodies that are present inside the furnace. The tendency of the zirconia transformation toughening mechanism to occur near 1,250 degrees C makes resulting fracture toughness values particularly sensitive to lower temperature cooling rate changes.

The ranges of average material properties from the three lots used to fabricate the AL-600 96-percent alumina-ceramic cylinders tested in reference 6 are compared to the data above for ZTA:

	AL-600	ZTA
Flexural Strength (kpsi)	47.7-53.0	41.6-62.7
Weibull Modulus	23.2-38.5	24.8-61.5
Compressive Strength (kpsi)	358.4-432.1	392.5-498.4
Density (g/cc)	3.73-3.74	4.05-4.08
Elastic Modulus (Mpsi)	47.0	43.0-43.5

The material property data for the ZTA varies more widely than the data measured for the AL-600 96-percent alumina ceramic. The greatest variations in the ZTA data were found for fracture toughness and flexural strength. While the fracture toughness of ZTA is substantially higher than that of AL-600, the strength properties of the two compositions are comparable. On the down side, the elastic modulus of ZTA is 3.5 to 4.0 Mpsi (8 to 9 percent) less than that for AL-600, and the density of ZTA is 9 percent higher than that of AL-600.

## INSPECTION

After fabrication of the ZTA cylinders, a thorough nondestructive evaluation (NDE) plan was devised to ensure the quality of each cylinder. Dimensional inspections were performed by WESGO, Inc. Dimensional range data forms for cylinders 001 and 010 are included in appendix A of this report. Dimensional data forms indicate that outstanding dimensional tolerances were achieved by diamond arinding the ZTA ceramic cylinders. OD, wall thickness and length were generally held to within 0.002 of an inch for each of the 12-inch-OD cylinders. Bearing surface flatness of less than 0.001 of an inch was achieved and bearing surface finishes ranging from 4 to 16 microinches at the ends of each cylinder were measured mechanically with a diamond stylus indicator.

In addition to a complete dimensional inspection against the engineering drawing, a visual inspection of each cylinder to detect the presence of any surface flaws was performed. Dye penetrant was applied to the cylinder surfaces to detect any cracks, blisters, holes, porous areas or inclusions that could effect the structural integrity of the finished part. Each part also was inspected to ensure that the surfaces were of uniform color and free of any adherent foreign material. The ZTA cylinders were noticeably heavier than the isostatically pressed alumina cylinders described in reference 6, but otherwise had the same general appearance with respect to surface texture and color as the 96-percent alumina cylinders.

A complete ultrasonic NDE evaluation was performed on each of the 10 ZTA cylinders using the same calibration standards (witness specimens) and fixtures used for the alumina cylinders as discussed in reference 6. Since the ZTA cylinders are primarily composed of an alumina matrix, the 96-percent alumina calibration standards were considered to be adequate for inspecting the ZTA cylinders as well. A sample of the ZTA composition

was compared ultrasonically to the alumina calibration standards to determine if any new ZTA calibration standards were needed. This comparison showed that the sound travel characteristics of the two material compositions were similar enough to not require additional witness specimens.

Calibration standard SK9402-093-C2 (reference 6) with preformed 0.030 pores was used to calibrate the ultrasonic equipment for a fullimmersion pulse-echo inspection of the ZTA cylinders. A C-scan was generated for each cylinder using an index of 0.010 of an inch. Table 1 lists the number, size, and depth of the defects found in each cylinder. The size of defects is indicated by a percentage of the average amplitude of reflection from the 0.030 pores in standard SK9402-093-C2. The depth of each defect is measured from the OD of the cylinder via an A-scan recording of each indication.

Based on this inspection, all cylinders were accepted for the pressure testing with the exception of cylinder 005 which was found to have a 6.5-inch-long internal crack that was not detected by visual inspection. The crack started at approximately 4.5 inches from one end of the cylinder and ran in an axial direction toward the other end. The ultrasonic C-scan of the cracked region of cylinder 005 is shown in figure 2. Subsequent visual inspection of the cracked region using candling techniques verified the presence of the crack. All other cylinders, with the exception of cylinder 010, had zero defects, or only a small number of internal pores less than 0.030 of an inch in size, as summarized in table 1. Cylinder 010 had a single void that was of the same order of size as the 0.030 pores in calibration standard SK9402-093-C2. Cylinder 009 had no detectable internal inclusions, but the C-scan did detect variations in the cylinder shell wall thickness that appeared to have been introduced during finish diamond grinding.

## TEST PLAN

#### **TEST CONFIGURATIONS**

Pressure testing of the 10 ZTA cylinders used the same fixtures that were designed to test the isostatically pressed alumina-ceramic cylinders (reference 6). Three fixture configurations were used to perform all pressure testing. Test assembly I used Mod 1, Type 2, end-cap joint rings epoxy bonded to the ends of the ZTA cylinders with titanium hemispheres serving as end closures. Test assembly II used Mod 1, Type 2 end-cap joint rings epoxy bonded to the ends of the ZTA cylinder with flat steel-plate end closures. Test assembly III used Mod 1, Type 1 end-cap joint rings with flat steel end closures. The test assembly I configuration was used to perform all pressure tests that subjected the ZTA cylinders to external pressures up to and including 13,000 psi. ZTA cylinders tested with external pressures greater than 13,000 psi used the test assembly II configuration, unless the pressure testing time was of short duration, and then the test assembly III configuration was employed.

Each of the ZTA cylinders that was pressure tested used five water-proofed biaxial strain gage rosettes bonded to the interior surface of the cylinder shell wall at midbay. These gages were equally spaced around the circumference of the internal diameter (ID) and were oriented to read axial and hoop strains during pressure testing. Resistance strain gages (0.250 inch, 120 Ohm), part number CEA-06-250UT-120, manufactured by Micro-Measurements Division were used. Pressure testing was performed at Southwest Research Institute (SWRI) in San Antonio, TX using a 15-inch-ID pressure vessel rated for a maximum pressure of 30,000 psi.

Figure 3 shows the test assembly I configuration. The Mod 1, Type 2 titanium end-cap joint rings bonded to each end of the ZTA cylinder for this assembly is shown in figure 4. The manila spacer shown in figure 5 ensures a minimum 0.010 of an inch epoxy-filled axial clearance between the bearing surface of the ceramic cylinder and the seat of the metal joint during assembly. The weight of the 12-inch-OD ZTA cylinder with titanium Mod 1, Type 2 end-cap joint rings is 45.6 pounds, of which 5 pounds is contributed by the two end-cap joint rings. The cylindrical assembly has a W/D ratio of 0.60 when submerged in seawater. The important design features of the Mod 1, Type 2 joint ring are:

The length of the encapsulating joint ring flanges should be a minimum of 2.5t, where t is the thickness of the ceramic shell wall at the bearing surface. The thickness of the encapsulating joint ring flanges should be a minimum that stress analysis allows, the epoxy adhesive-filled radial clearance between the flanges of the joint ring and the ceramic hull OD and ID should be 1/1,000th of the hull OD.

The titanium hemispherical end closures used for test assembly I are shown in figure 6. Sealing and closure of the hemisphere/joint-ring interface is maintained with an O-ring and clamp band (figures 7 and 8). The steel plug (figure 9) is assembled to each hemispherical end closure with the aid of a washer (figure 10). The steel plug is used to pass strain gage wires through one end of the test assembly and to capture a drain plug at the opposite end to check for leaks. The wood plug (figure 11) is placed in the interior of the test assembly to mitigate the effects of an implosion during pressure testing in case a cylinder should fail.

The test assembly II configuration shown in figure 12 is identical to the test assembly I configuration with the exception of the end closures. Flat steel bulkheads (figure 13) are substituted for the titanium hemispheres to allow the ZTA cylinders to be cycled to higher external pressures.

Figure 14 shows the test assembly III configuration used to perform short-term proof tests of the ZTA cylinders to 20,000-psi external pressure or for pressurizing the cylinders to failure by buckling. The test assembly III configuration used Mod 1, Type 1 titanium end-cap joint rings epoxy bonded to each end of the ceramic cylinder (figure 15). The looser radial clearances and simpler design to the Type 1 end-cap joint ring was considered acceptable for tests with short submersion times. The Type 2 end-cap joint rings used for the test assembly I and II configurations use tighter radial clearances and a flared external flange for capturing a bead of room-temperature vulcanizing (RTV) sealant. These features of the Type 2 end cap act to prevent water intrusion into the cylinder/joint-ring epoxy bond during extensive testing. Closure of the flat steel bulkheads is maintained with four external tie rods (figure 16). Strain gage wires are passed to the exterior of the test assembly through the flat end plates with the aid of the feedthrough

shown in figure 17. A wood plug (figure 18) is placed in the interior of the test assemblies to minimize damaging the test fixture hardware should pressure testing result in catastrophic failure of the ZTA cylinder.

## TEST PROCEDURES

After delivery of the 10 ZTA cylinders to NRaD, two Mod 1 end-cap joint rings were assembled to each cylinder. An example of a ZTA cylinder with Mod 1, Type 1, end-cap joint rings epoxy-bonded in place is shown in figures 19 and 20. The cylinders were then shipped to SWRI where all external pressure testing took place. Table 2 outlines the pressure testing plan for the cylinders. Tests 01 through 08 used test assembly I and test assembly II configurations to determine fatigue behavior of the ZTA cylinders subjected to external pressure cycles. Fatigue performance was determined by cycling the cylinders to the pressures specified in the test pressure column of table 2 for either a fixed number of cycles or until the cylinders failed catastrophically. Cylinders that did not fail during cyclic testing were subsequently reinspected using fullimmersion pulse-echo ultrasonic NDE to determine the extent of any subcritical crack growth that occurred during pressure testing. Tests 09 and 10 used test assembly III configurations to evaluate the general instability failure of monocoque ZTA cylinders subjected to uniform external pressure loading.

All pressure testing was performed in tap water at ambient room temperatures. Each pressure test was preceded with a proof test to 10,000 psi. A pressurization rate during the proof test of approximately 1,000 psi/minute was used, followed by a 60-minute hold at 10,000 psi. The depressurization rate to 0 psi was not to exceed 10,000 psi/ minute. The test configuration column of table 2 defines the end-cap joint-ring/end closure test configuration used for each test. All cyclic testing was performed using external pressure cycles from 50 psi to the peak pressure listed in the test pressure column of table 2 and then back to 50 psi. The peak pressure was maintained during each cycle for a duration of 1 minute. Pressurization and depressurization rates were not to exceed 10,000 psi/minute during cyclic testing.

During the first cycle of test 01 through 08, strains were recorded from the five biaxial strain gages at 1,000-psi increments up to the peak pressure and then were recorded after depressurization to measure any residual strains. After a proof test to 10,000 psi, the cylinders used in tests 09 and 10 were pressurized to 20,000 psi recording the strains at 1,000-psi intervals. After a 60-minute hold at 20,000 psi, the strains were recorded and then recorded once more for residual strains after depressurization at a rate not exceeding 10,000 psi/minute. Test assembly 10 was subsequently pressurized to catastrophic failure by elastic instability, recording the strains at 1,000-psi increments up to 18,000 psi, and at 500-psi increments thereafter. Figures 21 and 22 show a test assembly I configuration being prepared for cyclic testing. Figure 23 shows a test assembly II configuration ready to be lowered into the pressure vessel for cyclic testing.

#### STRUCTURAL ANALYSIS

Finite element analysis (FEA) was performed to determine the stress levels that would exist in the ZTA cylinders during each of the tests described in table 2. Calculations of the stress state in the ceramic cylinders at the peak pressures listed for each of these tests was performed using the finite element models (FEM) generated previously for each of the three test configurations as described in reference 6. Since the geometry of the cylinders and the pressure-testing hardware (titanium endcap joint rings and end closures) were identical to that used for the AL-600 cylinders, the same FEMs could be used after updating the cylinder solid model with the correct elastic constants for ZTA. The following linear elastic isotropic material properties were used for ZTA:

- E = 43 Mpsi
- v = 0.23

where E is the elastic modulus and v is the Poisson's ratio. As expected, the only significant differences in the stresses in the ZTA cylinders compared with those in the AL-600 cylinders were the local stresses in the ceramic cylinder bearing surface regions adjacent to the titanium end-cap joint rings. Because the elastic modulus of ZTA is a slightly closer match to that of titanium, the Poisson's- effect induced radial expansion mismatch between ZTA and the metallic joint ring is less than occurs with the relatively stiffer AL-600 cylinders. Consequently, the radial tensile stresses induced in the bearing-surface region of the ZTA cylinder are slightly less than would occur in an AL-600 alumina cylinder tested to the same external pressure. Tables 3 and 4 list the radial, axial, and hoop stresses that are calculated to exist in the ZTA cylinders for the various peak test pressures and test configurations used for this study.

When the type of end closure used in testing is changed from titanium hemispheres to flat steel bulkheads, there is a slight drop in radial tensile stress in the bearing-surface region of the ceramic cylinder. The more-rigid end constraints provided by flat-steel bulkheads are required at higher test pressures in order to avoid collapse caused by general instability failure of the cylinder. The morerigid end constraints also had the effect of reducing the membrane stresses that existed in the ceramic cylinder end where it was supported by the end closure. Reduced compressive membrane stresses lower the Poisson's-induced radial expansion of the ceramic shell wall. This effectively lowers the tensile stresses in the ceramic ends caused by maintaining radial strain compatibility between the ceramic and titanium bearing surfaces when subjected to external pressure loading.

Buckling analysis of all three test configurations subjected to uniform external pressure was performed in addition to the stress analysis described above using computer-aided analysis and handcalculation techniques. Again, the computer models used to predict buckling of the AL-600 monocoque cylinders (reference 6) were updated with the elastic constants of ZTA and rerun to predict collapse pressures for each of the ZTA test configurations. Using the BOSOR4 computer program (reference 1), test assembly I configuration was predicted to fail from general instability, with three lobes forming at an external pressure of 13,898 psi. Also with BOSOR4, test assembly configurations II and III were predicted to fail at an external pressure of 23,339 psi, with three circumferential waves (N=3) forming. Hand-calculation techniques used for the AL-600 cylinders were used again to calculate the critical buckling pressures of the three test configurations of the ZTA cylinders. The test assembly I configuration was predicted to buckle at an external pressure of 14,213 psi (N=3), and test assembly configurations II and III were calculated to buckle at an external pressure of 18,036 psi (N=3). The following table summarizes these buckling calculations for the various ZTA test configurations and compares them with results calculated for the AL-600 cylinders (reference 6).

Cylinder Composition	Test Configuration	Portt (psl) BOSOR4	Porit (psi) Hand Calos.
ZTA	1	13,898	14,213
AL-600	1	15,128	15,536
ZTA	11, 111	23,339	18,036
AL-600	11, 111	25,430	19,713

The increase in predicted collapse pressure of the AL-600 cylinders over the ZTA cylinders is directly proportional to the increase in elastic modulus of the AL-600 material over the ZTA material.

# TEST RESULTS

#### CYCLIC FATIGUE TESTS

The results of the 10 pressure tests performed with the ZTA cylinders are listed in table 5. The first eight pressure tests, 01 through 08, were structured to provide cyclic fatigue data by pressure cycling eight different ZTA cylinders to peak external pressures ranging from 11,000 to 18,000 psi. Selection of the peak external pressures used for these eight tests was based on the prior performance of the AL-600 cylinders tested in reference 6. The strains recorded during the first cycle for each of the eight fatigue tests are shown in figures 24 through 31. The cylinder used in test 01 completed 1,039 cycles to a peak pressure of 11,000 psi during each cycle. Figure 24 shows a plot of the strains recorded during the first pressure cycle to 11,000 psi. As expected, the strains increase linearly in direct proportion to the applied

external pressure. No residual strains were detected in the test 01 cylinder after depressurization from the first pressure cycle.

Cylinder test 01 was intended to be stopped after completion of approximately 1,000 cycles. This was done to ensure that the test would be ended prior to catastrophic failure of the cylinder in order to allow the bearing-surface regions of the cylinder to be inspected using NDE techniques. Inspection of the ZTA cylinder using ultrasonic and diepenetrant methods would indicate the level of subcritical crack growth that existed in the ceramic as a result of cyclic external pressure loading.

Cylinder test 02 called for cycling to 11,000 psi until failure or 4,000 cycles, whichever occurred first. The ZTA cylinder used for test 02 survived 4,059 cycles before the test was stopped. The plot in figure 25 indicates that there were some variations in the strains measured during the first pressure cycle from the five separate gages that were used. This was attributed to the fact that since the gages were bonded in place by hand, slight differences in the gage orientations on the cylinder surface effected the magnitude of the measured strains. Because the test 02 cylinder survived pressure cycling, it was returned to NRaD to be inspected for subcritical crack growth.

The test 03 cylinder withstood 5,689 cycles to 12,000 psi without failure. A plot of the strains recorded in the test 04 cylinder during its first pressure cycle to a peak pressure of 13,000 psi is shown in figure 27. The deviation in recorded hoop strains indicates that there is some misalignment between the five gages bonded to the ID of the cylinder.

The ZTA cylinder used for test 04 failed catastrophically after 1,854 cycles to 13,000-psi external pressure. In addition to recording strains, acoustic emissions were monitored during the first three pressure cycles to 13,000-psi external pressure. During the first pressure cycle, the test 04 assembly was quiet until the external pressure reached 3,000 psi. Between 3,000 and 13,000 psi, steady acoustic emissions were recorded, with a total of 144 acoustic events occurring by the time the peak pressure was reached. No further acoustic emission was recorded during the subsequent depressurization during the first cycle, nor was any noise recorded during the second and third pressure cycles.

Figure 28 shows the strains recorded during the first pressure cycle to 14,000 psi for the ZTA cylinder used for test 05. This cylinder failed catastrophically after 605 cycles to 14,000 psi. The ZTA cylinder used for test 06 completed 361 cycles to 15,000 psi when the test was stopped because of apparent leakage of the test assembly.

The test 07 cylinder survived 1,608 cycles to 16,000 psi before the test was halted so that the cylinder could be returned to NRaD for further inspection. The final ZTA cylinder tested to investigate fatigue was cycled to an external pressure of 18,000 psi for 88 cycles before it failed catastrophically. Material property measurements that were presented earlier were correlated with the five material lots used to fabricate the ZTA cylinders. Because of the substantial variation in material properties of the various ZTA cylinder lots, differences in cyclic fatigue performance of the tested cylinders was to be expected.

#### SHORT-TERM TESTS

Figure 32 shows the strains recorded during the proof test to 20,000 psi for the ZTA cylinder used in test 09. Comparison of the pressure-strain curves generated for each of the pressure tests indicate substantial variations in the slopes that are plotted. For example, the strains measured at 10,000-psi external pressure range from -2,700 to -3,300 microinches/inch for all the strain plots that are presented in this study. This implies there are differences in the stiffness of the material for the 10 ZTA cylinders tested for this report. Specifically, the cylinders from lots 1 and 4 would appear to have lower modulus values based on the higher strain values measured during testing. As noted earlier, no discernable residual strains were detected after the first pressure cycle for any of the cylinders used in fatigue tests 01 through 08. In contrast, after being pressurized to 20,000 psi and held for one hour, the cylinder used in test 09 was found to have residual strains after

depressurization. Residual hoop strains exceeding -100 microinches/inch were recorded on four of the five biaxial strain gages. Four of the five axial gages measured residual strains between -19 and -30 microinches/inch. This would imply that the ZTA cylinder had undergone some permanent compression after the proof test to 20,000 psi.

In addition to recording strains during the proof test to 20,000 psi for test 09, acoustic emissions were also monitored during the original pressurization of the cylinder to 10,000 psi and then monitored again during the full proof test to 20,000 psi. During the original pressurization to 10,000 psi, a steady stream of acoustic emissions occurred between 2,000 and 10,000 psi resulting in a total of 163 events. Upon repressurization of the cylinder to 20,000 psi, no acoustic events were recorded until the cylinder reached 10,000 psi again, and then a total of 26 additional acoustic emission events were recorded as the external pressure was increased from 10,000 to 20,000 psi.

Further study of the strain plot for test 09 (figure 32) indicates that the values of the recorded hoop strains from the five gages are beginning to diverge from one another as the external test pressure approaches 20,000 psi. Figure 33 shows the strains that were measured during the pressurization of the test 10 cylinder. This test called for increasing the external pressure on the test assembly until the cylinder collapsed from elastic instability. As discussed previously, the test assembly III configuration used for cylinder tests 09 and 10 was predicted to buckle from general instability, with three circumferential waves forming. The appearance of circumferential waves prior to collapse of the cylinder is indicated by the diverging strains in the figure 33 pressure-strain plot.

Comparison of the pressure-strain plots generated for the cylinders used for tests 09 and 10 indicates that the onset of circumferential waves occurs at a lower external pressure for the test 10 cylinder. Comparison of pressure-strain slopes for these two separate tests indicates no differences prior to the formation of lobes. This implies that there is very little variation in the elastic constants for the ZTA ceramic in these two cylinders. Test 09 used ZTA cylinder 001, while test 10 used cylinder 010. Dimensional-range data forms for these parts (appendix A) indicate that the geometric differences between these two cylinders are slight to none. Thus, the apparent discrepancies between the stability behavior of these two cylinders is difficult to account for. The observed structural performance differences between these two seemingly identical cylinders reinforces the need for adequate safety factors in designing compressively loaded structures like external pressure housings against failure by buckling.

The collapse of the test 10 cylinder at an external pressure of 20,600 psi compared well with the predicted critical buckling pressure determined using both hand calculations and computer-aided analysis techniques described earlier. The prediction based on hand calculations (18,036 psi) was roughly 14 percent lower than the actual tested result. The calculated buckling pressure based on the BOSOR4 computer model (23,339 psi) was approximately 12 percent higher than the actual test result for the test 10 cylinder. The differences between the calculations and the actual test results were very similar to those found for general instability failure of the monocoque AL-600 alumina-ceramic cylinder that was pressurized to failure in reference 6. In that case, hand calculations also gave slightly conservative results, while the BOSOR4 model also over-predicted the critical pressure at which the housing would collapse.

## FINDINGS

### SUBCRITICAL CRACK GROWTH DUE TO CYCLIC FATIGUE LOADING

All ZTA cylinders that survived tests 01 through 08 without failure were inspected for subcritical crack growth that occurred as a result of cyclic pressure testing. NDE of the test 01 cylinder that completed 1,039 cycles to 11,000 psi was performed by first removing the epoxy-bonded titanium end-cap joint rings from one end of the cylinder with the aid of heat and the clamping fixture described in reference 4. After thorough cleaning of the bearing-surface region, a full-immersion pulseecho ultrasonic C-scan was generated which indicated relatively uniform crack growth around the circumference of the bearing-surface region as shown in figure 34.

The C-scan in figure 34 is a full-scale twodimensional plan view of the ceramic volume adjacent to the bearing surface at the end of the cylinder. Because a relatively high (0.050 of an inch) scanning index was used, the subcritical cracks seen in figure 34 appear as a mesh of coarse white square pixels. The C-scan indicates that the cracks have propagated as far as half of an inch from the bearing surface after 1,039 pressure cycles. This level of crack growth poses no threat to the structural performance of this cylinder since all cracks are well within the length of the cylinder end that is encapsulated by the titanium end-cap joint ring. These cracks would have to extend beyond the bond length of the joint-ring flanges (1.31 inches) before structural problems would arise. If the cracks propagate beyond the joint-ring flanges, the delaminated surface of the shell could become unstable and result in spalling of ceramic flakes from the surface. If spalling continues, the cylinder assembly could begin to leak, or eventually collapse, if enough load-bearing material in the shell wall is lost.

NDE of the test 02 cylinder that completed 4,059 cycles to 11,000 psi was performed after removal of the end-cap joint ring from one end of the cylinder. Dye penetrant was applied to the plane-bearing surface to detect cracks that formed during pressure testing. Figure 35 shows the bearing-surface region, where numerous short circumferential cracks were discovered. Figure 36 is a pulse-echo C-scan recording of the same bearing-surface region for the test 02 cylinder. Even though the test 02 cylinder has been subjected to roughly 3,000 more pressure cycles to the same peak load level as the test 01 cylinder, the test 02 cylinder has less extensive cracking around the circumference of the bearing surface. Comparisons of the C-scans for test 01 and 02 cylinders indicate that the depth of cracks that have formed are roughly equivalent, even though

each cylinder was subjected to a substantially different number of pressure cycles.

Figure 37 shows the results of the dye penetrant inspection of the test 03 cylinder bearing-surface area after completing 5,689 cycles to 12,000 psi. Extensive numbers of short circumferential cracks are distributed throughout the plane-bearing surface area. Figure 38 is a pulse-echo C-scan of the bearing-surface region which indicates that a similar level of internal crack formation has occurred in the test 03 cylinder as was detected in cylinder tests 01 and 02. As with these prior pressure tests, the greatest depth that any of the cracks have penetrated from the bearing-surface region is about a half inch.

The cracks that developed in cylinder tests 01, 02, and 03 showed distinct differences from those that were found in 94- and 96-percent alumina cylinders that have previously been pressure tested and inspected (references 4 and 6). Dye penetrant inspection of these alumina cylinders (also tested with epoxy-bonded Mod 1 joint rings with a thin layer of epoxy adjacent to the cylinder and bearing surface) typically showed a few very-well-defined circumferential cracks located at the midplane of the bearing surface. The more extensive the pressure testing, the greater the circumferential length and axial depth of these cracks. Inspection of the bearing surfaces at the ends of pressure-cycled ZTA cylinders revealed a different type of crack pattern. Instead of several well-defined, centrallylocated cracks, numerous short parallel cracks dispersed throughout the bearing-surface thickness were found.

It is hypothesized that in the ZTA cylinders, once the cracks had propagated to a certain depth, there was not enough additional energy in subsequent pressure cycles to continue to propagate existing cracks. Consequently, energy was dissipated through formation of additional parallel cracks which also eventually stalled. It appears that the loading levels to which these first three ZTA test cylinders were subjected was not sufficient to drive the cracks further than one-half inch from the bearing surface. This behavior can be compared to the endurance limit that exists for some metal alloys which will not fatigue as long as the magnitude of the cyclic loading is below some threshold value. The differences that were observed in the crack patterns of the alumina cylinders and the ZTA cylinders could be attributed to the difference of fracture toughness for these two ceramic compositions. In the lower-toughness alumina material, energy can be absorbed through propagation of a few relatively larger cracks (i.e., with greater free-service area). In the tougher ZTA ceramic, long cracks require more energy to propagate, such that energy can only be dissipated through the creation of numerous shorter cracks.

Prior to machining material property test specimens from the test 07 cylinder that survived 1,608 cycles to a peak external pressure of 16,000 psi, a pulse-echo C-scan was generated for each end of the cylinder, with the titanium end caps still bonded in place. The C-scan of the cylinder revealed that no internal fatigue cracks had extended beyond the joint-ring flanges from the bearing-surface region. This implies that this cylinder would have been capable of withstanding even more pressure cycles to 16,000 psi without failure.

#### SPALLING DUE TO CYCLIC FATIGUE LOADING

Figure 39 shows the remains of one of the titanium end-cap joint rings that was bonded to the test 04 cylinder after it failed catastrophically on cycle 1,854 to 13,000 psi. A substantial amount of ZTA is still embedded in the joint ring. The inner flange of the joint ring was pushed inward at one location during collapse of the cylinder. It can also be seen that the remaining ceramic is a fine grit in the region of the deformed joint-ring flange, while larger fragments of ceramic are left elsewhere.

It is postulated that the region of the test 04 cylinder located near the deformed end-cap flange is where crack growth from the bearing surface of the cylinder became extensive enough to become critical. Numerous internal cracks in this area would explain the fine grit of the remaining ceramic. As these cracks extended beyond the flanges of the joint ring, flakes of the ceramic spalled off from the inner and/or outer surfaces of the ceramic cylinder. Once enough material was lost through spalling, or weakened by multiple delaminations, the external pressure pushed through the cylinder wall and drove the internal flange of the joint ring inward at this single location with enough resulting shock to destroy the entire cylinder. The tensile forces that are calculated to exist in the ceramic body at the cylinder end-bearing surfaces increase as the external pressure loading is increased. As these tensile forces in the ceramic become high enough, more energy becomes available to initiate cracks at bearing-surface flaws and propagate these cracks axially into the ceramic shell wall. It is hypothesized that at the right combination of load levels, and load cycles, crack growth can extend far enough into the cylinder wall for spalling to occur.

Removal of the test 06 cylinder assembly from the pressure vessel after 361 cycles to 15,000 psi because of apparent leakage revealed that the ZTA cylinder was still intact, but that substantial spalling had occurred at two locations. Spalling was found on the inner and outer surfaces at the same end of the cylinder. Figure 40 shows the spalled region found at the interface with the titanium joint ring on the ID of the cylinder. Inspection of this fractured area indicates distinct crack-front boundaries between stages of crack growth. Figure 41 shows the spalled region that occurred at the joint-ring interface on the outer surface of the ceramic cylinder.

A pulse-echo C-scan of the ceramic cylinder taken with the metallic joint ring still bonded in place is presented in figure 42. The joint ring was not removed prior to inspection in order to keep the cylinder as intact as possible. The C-scan in figure 42 covers only approximately 90 degrees of the cylinder circumference because this was the only area where cracks were detected to have extended beyond the joint-ring flanges. Ultrasonic inspection of the opposite end of the cylinder did not reveal any internal discontinuities beyond the encapsulating joint-ring flanges. The external spall is depicted in the C-scan near the 45-degree circumferential location and the internal spall is centered at about the 90-degree circumferential reference position.

While the C-scans clearly show regions where internal discontinuities exist, by themselves they do not provide information about the total number of flaws that occur through the wall thickness or the exact distance of each flaw from the inner or outer surface of the cylinder. Regardless, C-scans generated with pulse-echo or through-transmission transducers have been found to be a very reliable means of determining whether some type of discontinuity exists. This technique could obviously be extended as a means of intermittently inspecting operational ceramic pressure housing components. Once cracks have been extended beyond the U-shaped joint ring, the part should be removed from service. An even better option is to design ceramic pressure housings to operate at load levels at which the chance of crack growth sufficient to cause spalling will not occur.

Figures 43 and 44 show the remains of both endcap joints that were bonded to the test 08 cylinder that failed after 88 cycles to a peak external pressure of 13,000 psi. The inner flange of each joint ring has been driven inwards in one locale, which, as described previously, is characteristic of the evidence associated with failure of the ceramic cylinder by cyclic fatigue. The substantial external pressure used for this test has not only pushed in the inner joint-ring flange, but also has caused the bearing-surface region on the titanium joint ring to split out (figure 44).

At 18,000-psi external pressure, the end-cap joint ring and its epoxy bond with the ceramic cylinder are being pushed to the limits of the joint interface design. At this external pressure load, the stresses in the titanium joint ring are approaching the yield strength of the material (120 kpsi) in the regions of contact with the flat-steel end closure and around the O-ring gland. Additionally, at these high external pressures, the forces acting on the epoxy bonds between the joint rings and the ceramic are more severe, and, consequently, breakdown of the epoxy bond has been observed (primarily through extrusion from the annular clearance between the joint-ring inner flange and the ID surface of the ceramic cylinder). For these reasons, the cyclic fatigue performance of ceramic housing assemblies at higher load levels becomes dependent on the joint-ring components and adhesives that are used in addition to the structural capabilities of the

ceramic itself. As tougher ceramic materials become available, allowing engineers to design to even higher operational stress levels, development of joint-ring configurations that can withstand this severe loading environment must be developed. Full use of the outstanding strength properties of ceramic materials can only occur if interface designs for joint rings, end closures, and penetrations also exist.

# STRESS CRITERIA FOR ZTA EXTERNAL PRESSURE HOUSINGS

Figure 45 summarizes the results of tests 01 through 08 for evaluating the cyclic fatigue life of the 12-inch-OD monocoque ZTA ceramic cylinders. A data point is shown for each test on a plot of the log of the number of cycles completed, versus the peak external test pressure used during each cycle. Data points are distinguished based on whether the test was terminated by failure of the cylinder or whether the maximum number of desired load cycles was reached prior to failure. While there is a substantial amount of scatter in this data, it establishes a general trend of reduced cyclic life as the magnitude of cyclic loading is increased.

Based on FEMs of the three test assemblies described previously, the cyclic fatigue life data also can be generated as a function of the stress state that is calculated to exist in the ZTA cylinders at the peak pressure used for each test. Figure 46 is a plot of the maximum radial tensile stress that is predicted to occur at the bearing surface at the ends of each of the eight ZTA cylinders as a function of the log of the number of total pressure cycles. In addition, another non-failure point has been added to this plot corresponding to the bearing-surface radial tensile stress that existed in the test 09 cylinder when proof tested to 20,000-psi external pressure.

Since the fatigue cracks that form in the ceramic cylinders are observed to initiate in the bearingsurface region, it seems plausible that the fatigue data should be presented as a function of the load levels that exist in the ceramic at this locale. Yet, calculations of tensile stresses that exist in the ZTA cylinders at their interface with the titanium end-cap joint rings is undoubtedly sensitive to the modeling techniques and assumptions used to construct the FEMs. Specifically, the methods used for modeling the epoxy bond that exists between the end-cap joint ring and the ends of the ceramic cylinder can have a substantial impact on the level of stresses that are calculated to exist. The assumption that the epoxy behaves as a linear elastic material is questionable, especially at the high load levels seen by the joint interface under external hydrostatic pressure loading.

For this reason, the cyclic fatigue data for the ZTA test cylinders is also presented as the function of the more easily calculated compressive membrane stresses that exist in the ceramic cylinder away from the joint region. Figure 47 is a plot of the cyclic life data as a function of the maximum compressive hoop stress in the ZTA cylinder shell wall. Based on this presentation of the fatigue data, the design curve for ZTA ceramic pressure-housing components shown in figure 48 is proposed. This curve is based on the performance of the WESGO ZTA ceramic cylinders described previously, assembled with NOSC<sup>2</sup> Mod 1 titanium end-cap joint rings using NRaD bonding procedures (reference 5, appendix A). Obviously, if different types of interface joint rings or bonding techniques are used, the loading on the ceramic in the critical bearing-surface regions of the cylinder will differ, and the design curve presented in figure 48 may not apply.

The curve in figure 48 can be used to design pressure housings using ZTA cylinders once the desired number of operation dive cycles is known. If a maximum number of 1,000 dive cycles is required for a ZTA housing, the maximum compressive hoop stress in the cylinder should not exceed -190,000 psi in any one dive cycle. For lower numbers of dive cycles, the maximum compressive hoop stresses can be increased as shown.

In addition to WESGO, Inc., other commercial manufacturers are capable of fabricating pressurehousing components from their own ZTA ceramic compositions. Applying structural performance data generated in this report to other vendors' ZTA materials is not advisable, unless it has been shown through destructive testing of material specimens that other materials possess properties that are equivalent or superior to the ZTA presented here. Again, it is important to note that the test specimens used for determining material properties should be representative of the properties in the ceramic pressure-housing components.

The 12-inch-OD by 18-inch-long by 0.412-inchthick wall cylinders tested for this report represent some of the largest structural ceramic components fabricated from ZTA to date. Because of the size of these parts, extensive development by the manufacturer was required to make these cylinders. The substantial variability in material properties found for the ZTA cylinders is a reflection of the youthful state of the manufacturing expertise needed to fabricate large ZTA ceramic parts. As a comparison, the AL-600 96-percent alumina-ceramic cylinders tested in reference 6 have more uniform material properties since this composition has benefited from past experience on the part of the manufacturer in fabricating large aluminaceramic parts.

If, in the future, larger pressure-housing components are fabricated from ZTA, the curve shown in figure 48 may require the use of a "knockdown" factor to reduce the design stress levels below those that are suggested here. Manufacture of larger ceramic parts may require fabrication techniques that will affect the material properties of the finished ceramic body, even if an identical ZTA composition to that used in this report is selected. Differences in the manufacturing process can affect the structural performance of the resulting ceramic body if residual stresses are introduced or if the microstructure of the ZTA composition is changed. The grinding procedure for larger ZTA components may require the use of different equipment and holding fixtures which could result in differences in the size and distribution of flaws on the ground surfaces than exist in the 12-inch-OD cylinders tested in this report. For this reason, it is suggested that prior to placing in service monocoque cylindrical ZTA housings with outside diameters greater than 12 inches designed on the basis of data generated in this study, a prototype should be

<sup>&</sup>lt;sup>2</sup>NOSC is now the NRaD division of NCCOSC.

subjected to a qualification test program based on the housing's operation requirements.

# DESIGN CURVES FOR ZTA EXTERNAL PRESSURE HOUSINGS

Once stress criteria for designing ZTA pressurehousing components has been developed, design curves for sizing wall thickness and calculating weight-to-displacement (W/D) ratios for cylindrical housing assemblies in seawater can be generated. Figure 49 shows various curves that can be used to size the wall thickness of monocogue ZTA ceramic cylinders of various lengths when capped with hemispherical end closures intended for 1,000 cycles to design depth. Wall thickness is based on providing an adequate safety margin against buckling and ensuring that compressive hoop stresses do not exceed -190,000 psi under depth load. A factor of safety (SF) of 1.5 was used for the critical buckling pressure required to collapse the monocoque cylinders by general instability as predicted using hand calculation techniques (reference 5). Wall thickness (figure 49) is presented as the ratio of wall thickness (t) to the OD of the cylinder (t/OD). The t/OD ratio is plotted as a function of the external pressure load on the ZTA housing assembly for five different length-toouter-diameter ratios (L/OD); L/OD equal to 0.5, 1.0, 1.5, 3.0, and 10.0.

As shown in figure 49, each of the five L/OD curves are converging or have converged on a straight line corresponding to the wall thickness for which the hoop stresses equal -190,000 psi. The design pressure varies as a linear function of t/OD for the stress criteria, but varies as a nonlinear (approximately cubic) function of t/OD for the buckling criteria. Before the various L/OD curves converge on this straight line, the required wall thickness is driven by meeting the buckling requirement. The point of convergence between the nonlinear and linear portions of the L/OD curve represents an optimized wall thickness for monocoque cylinders which identically satisfies the design criteria for both stress and buckling. For 9,000-psi external design pressure, an optimized monocoque ZTA cylindrical housing design would

have an L/OD ratio of 0.5 or less. At external pressures less than 9,000 psi, the wall thickness of an L/OD 0.5 housing is dictated by meeting the buckling criteria, and, consequently, the cylinder shell wall is understressed (magnitude of nominal compressive hoop stresses is less than 190,000 psi). At external pressures greater than 9,000 psi, the wall thickness of an L/OD 0.5 housing is overdesigned with respect to the selected buckling criteria.

Once t/OD ratios have been determined, it is easy to calculate the W/D ratio in seawater of the ZTA cylinder used in the cylindrical housing assembly (figure 50). The W/D ratios presented in figure 50 are for the ceramic cylinder only and do not include the weight of joint rings or any other hardware used to construct the cylindrical portion of the housing. One of the outstanding benefits of ceramic pressure housings is their relatively low W/D ratios as compared with traditional pressurehousing materials. Pressure housings with a lower W/D ratio provide increased buoyancy when submerged, which is an obvious benefit for many ocean engineering applications. As part of a complex system such as unmanned underwater vehicle (UUV), the buoyancy obtained from the pressure housings can be used to offset the weight of other components for a net neutrally buoyant vehicle in service.

As discussed in reference 6, monocoque hulls do not necessarily offer an optimized pressure housing design for minimum W/D, especially as the L/OD of the cylindrical portion of the housing is increased. The wall thickness of longer monocoque cylinders tends to be driven solely by the buckling criteria, and, consequently, the housing wall tends to be understressed, which does not use the excellent compressive strength of the ceramic material. The wall thickness, in these cases, can be reduced to achieve the desired design membrane stresses as long as additional means of stiffening the cylindrical hull are employed. The use of metallic joint-ring stiffened ceramic cylindrical hulls has been shown to be a viable means of optimizing ceramic pressure housings for minimum W/D.

## COMPARISON OF ZTA AND AL-600 96-PERCENT ALUMINA

In general, the ZTA cylinders demonstrated better cyclic fatigue life than the AL-600 96-percent alumina-ceramic cylinders subjected to a similar test program in reference 6. The following chart compares the results of cyclic pressure tests performed with both ZTA and AL-600 cylinders.

External Pres- sure (psi)	No. Pressure Cycles ZTA	No. Pressure Cycles AL-600
9,000	NA	3,000 (nf)
11,000	4,059 (nf)	2,969
12,000	5,689 (nf)	1,065
13,000	1,854	762
14,000	605	214
15,000	361	707
16,000	1,608 (nf)	NA
18,000	88	NA

Cylinders that survived the listed number of cycles without failing are designated (nf) for <u>no failure</u>. Through the lower range of peak pressures used for these tests (up to 13,000 psi), the ZTA cylinders show better cyclic fatigue life than the AL-600 cylinders. Over the range of higher test pressures used (above 13,000 psi), the cyclic pressure data is inconclusive as to which of these two materials offers the best fatigue performance.

Figure 51 compares the W/D ratios for monocoque ZTA and 96-percent alumina-ceramic cylinders based on the design criteria discussed above and in reference 6 for 1,000 cycles to design depth. W/D curves are presented for L/OD ratios of 1.0 and 3.0 for both AL-600 and ZTA. For monocoque cylindrical housing designs where wall thickness is driven by stability, AL-600 cylinders have a lower W/D ratio since AL-600 has a higher specific modulus (elastic modulus/density ratio) than ZTA. On the other hand, ZTA has a higher specific design stress (maximum operational compressive hoop-stress/density ratio) for 1,000 cycles than AL-600 alumina. Consequently, if the hull wall thickness is driven by design stress criteria, the ZTA housing can be designed to have a lower W/D ratio than AL-600.

The two dashed curves in figure 51 are extensions of the W/D curves for ZTA and AL-600 monocoque cylindrical hulls where wall thickness is driven by the stress criteria. These dashed curves represent the lower limit of achievable W/D for ZTA and AL-600 over the range or design pressures shown. By using alternative stiffening methods such as intermittent metallic joint rings, the W/D ratio of a ceramic cylindrical assembly can be pushed toward these lower limits. For low L/OD ratio cylinders at high design pressures, the W/D curve has converged with the dashed line, and no further weight reduction is achievable. Since the lower W/D limit curve for ZTA is located slightly to the left of the limit curve for AL-600, lower W/D cylindrical housings should be achievable with ZTA, especially at the higher design pressures. For less than 1,000 dive cycles, the design stresses recommended for ZTA and AL-600 become closer in magnitude, and, consequently, the specific design stresses for each material are roughly equivalent. For housings designed for no more than 100 cycles to design depth, ZTA and AL-600 provide similar W/D ratios, making AL-600 alumina the more attractive material selection because of its lower cost.

The W/D curves for ZTA and AL-600 (figure 51) are intended to provide a relative comparison of the performance of these two compositions for exernal pressure housing applications. The curves are based on the W/D of the monocoque ceramic cylinder only and do not include other components required for an operational cylindrical housing assembly such as end-cap joint rings, clamp bands, and internal payload rails.

# CONCLUSIONS

- The 20-percent zirconia by weight ZTA composition supplied by WESGO, Inc. has been found to be an acceptable material candidate for fabricating external pressure housings used in ocean engineering applications.
- Although the average flexural strength and compressive strength of WESGO's ZTA and 96-percent alumina AL-600 (reference 6) are comparable, there are substantial differences in the material properties of these two ceramic

compositions. The elastic modulus of ZTA (43 Mpsi) is 9 percent less than that for AL-600. The density of ZTA (4.06 g/cc) is 9 percent higher than that of AL-600. The fracture toughness of ZTA ranges as high as three times the values found in material specimens of AL-600.

 Monocoque cylindrical hull components fabricated from WESGO ZTA have a demonstrated cyclic fatigue life in excess of 1,000 pressurizations to design depth, provided:

---Cylinder end bearing-surface finish, titaniun end-cap joint ring design (Mod 1, Type 2), and joint-ring epoxy bonding procedures recommended in reference 6 are used.

-The maximum nominal compressive membrane hoop stresses in the shell wall do not exceed 190,000 psi in any dive cycle.

- 4. Inspection of the first two test cylinders cycled to maximum nominal compressive membrane hoop stresses of approximately 160,000 psi revealed similar levels of subcritical crack growth in the bearing-surface regions at the cylinder ends. The extent of crack growth was equivalent in these cylinders, even though they were subjected to 1,000 and 4,000 pressure cycles, respectively. This indicates that at this loading, crack growth rate has slowed down or even stalled and the cyclic fatigue life of ZTA cylinders may exceed 5,000 pressure cycles. By comparison, at this same stress level. it is recommended that cylinders fabricated from AL-600 alumina (reference 6) not be subjected to more than 1,000 dive cycles.
- The improvement in cyclic fatigue life of a ZTA pressure housing over an equivalent AL-600 housing must be traded off in design against reduced buckling resistance, increased weight, and higher fabrication

costs. For housing applications requiring 100 dive cycles or less, the W/D ratios of ZTA and AL-600 are equivalent, and, thus, AL-600 alumina is a more economical material selection. ZTA pressure housings only offer a W/D advantage over AL-600 alumina in cases where the design requirements call for cyclic fatigue life in excess of 1,000 dive cycles. For a high number of dive cycles, ZTA housing components can be designed to operate at higher stress levels through reduced wall thickness than is recommended for AL-600, and, therefore, can provide increased buoyancy in service.

- 7. The state of manufacturing technology for ZTA ceramic is less mature than for 94- and 96-percent alumina compositions. The 12-inch-OD by 18-inch-long by 0.412-inchthick monocoque cylinders fabricated for this study are the largest cylinders fabricated from WESGO ZTA composition to date. The 12-inch-OD cylinders tested in this report cost three times as much as the AL-600 cylinders that were evaluated in reference 6. This cost difference is attributable to higher material and fabrication costs associated with ZTA. and to the fact that the fabrication of large ZTA ceramic parts is currently in a developmental stage.
- 8. Ultimately, the attractiveness of ZTA over alumina compositions for future external pressure hull applications will depend on the reliability of structural properties that can be obtained for large ZTA ceramic parts. The design criteria presented for ZTA in this study had to be conservative to account for the variability in measured material properties as well as cylinder test results. Consequently, ZTA does not as yet offer a clear improvement in performance over alumina for all pressure housing applications.

## **REFERENCES**

1. Bushnell, D. "BOSOR4 User's Manual," Lockheed Missiles and Space Co., Inc.

2. Department of Defense. 1990. "Flexural Strength of High Performance Ceramics at Ambient Temperatures," MIL-STD-1942A, Washington, DC. (Nov).

3. Jayatilaka, A. 1979. "Fracture of Engineering Brittle Materials," Applied Science Publishers LTD, London.

4. Johnson, R. P., R. R. Kurkchubasche, and J. D. Stachiw. 1993. "Effect of Different Axial Bearing Supports on the Cyclic Fatigue Life of Ceramic Pressure Housings," NCCOSC RDT&E Division TR 1607, San Diego, CA (Oct).

5. Johnson, R. P., R. R. Kurkchubasche, and J. D. Stachiw. 1993. "Exploratory Study of Joint Rings for Ceramic Underwater Pressure Housings," NCCOSC RDT&E Division TR 1586, San Diego, CA (May).

6. Johnson, R. P., R. R. Kurkchubasche, and J. D. Stachiw. 1993. "Structural Performance of Cylindrical Pressure Housings of Different Ceramic Compositions Under External Pressure Loading Part I, Isostatically Pressed Alumina Ceramic," NCCOSC RDT&E Division TR 1590, San Diego, CA (Aug).

7. Kurkchubasche, R. R., Johnson, R. P., and J. D. Stachiw. 1993. "Application of Ceramics to Large Housings for Underwater Vehicles: Program Outline," NCCOSC RCT&E Division TR 2585, San Diego, CA (Oct). 8. Kurkchubasche, R. R., Johnson, R. P., and J. D. Stachiw. 1994. "Part III, Sintered Reaction Bonded Silicon Nitride Ceramic," NCCOSC RDT&E Division TR 1592, San Diego, CA (Mar).

9. Kurkchubasche, R. R., Johnson, R. P., and J. D. Stachiw. 1993. "Part IV SiC Particulate Reinforced Alumina Ceramic," NCCOSC RDT&E Division TR 1594, San Diego, CA (Dec).

10. American Society for Testing Materials. 1987. "Short Rod Fracture Toughness of Cemented Carbides," B771-87, Philadelphia, PA.

11. Smith, P. C. 1992. "Ceramic Hull Reliability Considerations Twenty Weibulls Under the Sea," The Intervention/ROV 92 Committee of The Marine Technology Society, San Diego, CA.

12. Smith, P. C. 1987. "Making Ceramics Tougher," Materials Engineering, Penton Publishing, Inc., Cleveland, OH (Jan).

13. American Society for Testing Materials. 1988. "Standard Test Method for Compressive (Crushing) Strength of Fired Whiteware Materials," C773–88, Philadelphia, PA.

14. American Society for Testing Materials. 1988. "Standard Test Method for Water Absorption, Bulk Density, Apparent Porosity, and Apparent Specific Gravity of Fired Whiteware Products," C373–88, Philadelphia, PA.

15. American Society for Testing Materials. 1988. "Standard Test Method for Young's Modulus, Shear Modulus, and Poisson's Ration for Ceramic Whitewares by Resonance," C848–88, Philadelphia, PA.

16. Swanson Analysis Systems, Inc. 1991. "ANSYS-PC Reference Manual for Revision 4.4A," Houston, PA (May).

# FEATURED RESEARCH

GLOSSARY		NDE NOSC	Nondestructive Evaluation Naval Ocean Systems Center
AL-600	WESGO, Inc. 96-percent aluminum oxide composition	OD	outside diameter
alumina	aluminum oxide	ROV	remotely operated vehicle
ASTM	American Society for Testing of Materials	RTV	room-temperature vulcanizing sealant
AUV	autonomous underwater vehicle	SF specific strength	safety factor (factor of safety) strength-to-density ratio
FEA FFM	finite element analysis finite element models	ŚWRI	Southwest Research Institute
flexural strength	modulus of rupture	t t/OD	thickness thickness-to-outer-diameter
GFRP	graphite fiber-reinforced		ratio
		UUV	unmanned underwater vehicle
ID	inside diameter		
		W/D	weight-to-displacement ratio
L	Length		
L/OD	length-to-outer-diameter ratio	zirconia ZTA	zirconium dioxide zirconia-toughened alumina
MOR	modulus of rupture		



Figure 1. ZTA ceramic 12-inch-OD cylinder.

FEATURED RESEARCH



Figure 2. Pulse-echo C-scan recording of a 6.5-inch-long axial crack detected in cylinder part 005.

				•	>							ŗ			U					1					•		_								<				
ſ										8	ñ	8	:	2	=	:	2	ž	2	2	ε	9	•	•	~	•	5	•	2	~	-	21		١.					
-		<u></u>								Dur 🔉	ML-A-40146	IAL-5-8460	₽	8	•			<b>1</b> = <b>1</b>		₹	ŏ				2 MDH	r m. cm.				ъ ж					ASSEMBLY I,	NCH CYLINDER	SK9402-07		
10-20+6X										CON LIQUE RELEASE AD	ESK-SKAMTS, RTV	CONE COMPOUND	101 TI3 11	A GEGY 283 HANDONDA	CEEV AND EPOIN REM			. HEX, CRES. 1.000-124M		2	D PLUG HEMBHOR, 12	A HEMSTHERE, 12 INCH	G. HEMSPHERE, 12 INCH	HER, HEMISTHERE, 12 M.	W BAND, HENRPHERE, 1	CAP. MOD 1. THE 2. 1		ISPHERE, 12 MOH	CER, 12 MOH CYLINDER	HIC, END CAP. WOD 1, 13	NCH CYLINDER						D 55910		
										8	\$	3	PAS	8	8			7-10 MUT		- -	2-087 100	1-077-5 MM	1-077-1 PLM	2-066 WAS	2-088 C.N	2-067 EID		-084	2-082 SPA	2-045 O-R	12								
										_	_							1918191	-	2-210	8	24	SKB40	SK94C	5×8×5	<b>546</b>		SK040	SK940	246342	◀			ļ,	ļ,				
-									+	Ŧ	2	ž	¥	¥	2			~	╞	8	-	-	-	~	2	2		~	2	~	-	38				H 1:			
																				<u>ہ</u>		[										Ĕ		<u> </u>					
┥																			STAA 0	CLEAN TO				DCAP	8	A THE												5	$\left  \right $
																				A SMSU			CONCS		THE BON	ATION OF												£	
-																	ACCELERAL			R ENDCAP			H CYLINDER		E LEAK							TE STS:	L		11		- 1		
-9												FROM:				ER DISCOLORATION.	TO ETCH THE RITAN		PARTS EPOIN RES	AN OF THE CYLINDED	READIES . 50 NONE	DISCOLORATION.	LAT THE 12 MON C	INS CENTERED WITH	BONDING PROCEDUR	cento cure. On Dafletely renoved AC cylinder May 8					ENTATED	I'LL THE FOLLOWING	NALS. APPROBUATE		ALL NOT	NAME AND ADDRESS OF ADDRESS OF ADDRESS OF AD			
•												HAY BE PURCHASED				NEL SHOWS NO FURTH	19) AND ALLONNC IT		g surface. Wix 100	IXTURE TO THE BOTH	THE EPONY MIKING	SHOWS NO FURTHER	THE CYLINDER ENDCA	MCH CYLINGER RENIL	ED OUT DUMMO THE	eport interes to b nocap should be c bonding the cerai	G SURFACES.	C'LINDER.		1	D WITH ONE LEG ON	INNU V LA VILLAN	45 AT 1000 PSI MIT		UNIZATION RATES SH				
											ļ	(ITEM 222)				PAPER TO	107 (TEM 25 OF TU		AL WORKIN	E EPOKY N	DEPTH OF	ER TOWEL			AT EXTRUC		NY BONDIN	12 MOH	VICTOR		TNUON 36	SHALL C	THE STRAN	s.	UANTAN D DEPRESS				
												THE AGENT				K UNTL	SA JEL 1		CYLINDER	HE UNHE	NTL THE I	MTIL PAP		TO ASSU	NCAP TH		NEW N	9 9 1 1 1 1	PRIOR 10			TURE AND	READING	N. STRA	ATION AN		000 P <u>s</u> i.		ſ
-		ING CONFON				NOCH						) AND RELEA				ETM. KETO	LAYER OF PA			INNOG TI SSI	A ENDCAP U	M. KETONE L	THULLAND	D DE TACON	CYLINDER D	EAST 24 HOL E EXTENSOR THE CYLINDE	AGENT ON ON	CPFOSTE U	MS 2 & 12)		TRAN GAUGE	AN TOMPERA	PER UNUTE	D ALL RESIDU	STRUCTED BY		TECT TO 10,	-	
						2					. ]	(ITEM 19)				H METHM	A DAME		ACMC DO THE HEI	t AND PRE	E CYLINDE	HL3 WHL2		A SOL	A OF THE		DIEAS	CV NO	RINGS (TE			MENT NO	1000 PS 201	DN RECORD	n sa n Sa cale	ÖN	N. PROOF	URZATION	
┥		F 10 94	5		+ CMNDE	NGING 12					i					EN (S NI)			C GLAND	OKY LAYE	100	1) MTH (1			E EXTERNO		NT ALOW	NNNG DA	6 2 6	j.	PROOFED.	ater at a	RATE OF 35 10.000	UNZBURS.	F 13,000	THE FOLLC	FOR MIT	ICH PRESS	ŀ
		NOUC TES		NOI CHIN	12 NO	DH VIIIII	ž					18), PAS			EDURE:	NDCAP (11	OEL DOC.		AL-O SE	11 E E	THE BOTT	KR (TEU	217 217 200		I FROM TH		PO 1			048 SMOIT	CTANGULAI DE WATER	VA JV1 N	PRODUATE (	TON DEPRE	MAXIMUM C ONE MINUT NUTE.	NSIST OF	RECORDED	ES FOR EL	
-		ENFORM C	LENG 12	12	ISNOH 30	Y CAST A					1	EMS 17 &			DAR PROC	YUNDER E			LAT WIN	ON TOP	orw and	ICH CYLIN			I' MIXTUR	2 NUCHTS 1025 EPO 11 22 UT		DUME FOR	CONFOU	) # LOCA		RFORMED	AT AN AM	NUTE A	20 10 A - Anor of 10 Per M	SHALL CO	STRAMS	RE HISTORY	
		6 65	OH JOHN		EN NOO	TATIONAL	- BE PURC							_	M 6) 60M	or ™ c	ENOR OF	HEATER	DOCUP I	1 (ITEM 3)	XIN AXOL	11£ 12 M			PLUS EPOI	ANT SETTING	HE CURE	MC PROC	K SUCON	r (item 21	N AL C	34 36 Tr	AT A SU		100 M 201	ENTATION	UT OF ALL	N PRESSUL	
$\dashv$		HALL RE L	La Shenzin La Shenzin		2001 51	28623 NO	V 12) MAY	CHOIP	NON NON	17 40512 361			HIGHWAY	04	DCAP (ITE	NTERIOR	THE INT	DICED AN	CYLINDER 1 (ITEU 16	E SPACE	DITIONAL E	EVDS OF		IT SETTLE	ANY SUR	A AND AN	NON OF	DHS BOND		8 9 8	DIRECTION	HS DNUS	D NNUTES	10,000	RE CYCLE - RESSURE FI A RATE OF	IST DOCUM	or Printo	IN SLAVE	ł
		S A TOPICS		10-0H	0-0455	10-01005	RING (TE)	INCER SEAL		ENCTON .		OCV RESP		1-102 (B)	LINDER EN	21 21	PASSIVAT	WTH A F.	LAY THE HARDENEJ	PLACE Th	POUR AD	H Jan	E SCONE		THE OF		THE EXTE	REPEAT		PLY A 86.	L ELECTRY THE HOOP	E SSURE T	PRESSUR AFTER 6	AATE OF	PEAK PH	ESSURE TE	COMPUTE	STRIP C.	
-	Ë	হ €	< •	id	فمنا	<b>ل</b>	ہ ا	2	រន	:98		5	Z¥3	15	₹ •	4	đ		J	Ċ	<del>ل</del> ا	<b></b> .	ci		ž			-	5 - 5 - 5	₹ <b>4</b>	₹ <b>±</b>	۲. م	4		<b>4</b>	Ē	4	•	
	Ξ.	-					-																																1

Г

Figure 3. 12-inch cylinder test assembly I configuration, Sheet 1.

1













Figure 7. 12-inch cylinder Mod 1 end-cap joint ring O-ring.








ľ

Ì

Ï

F



8			U			 لر				•									<			7
	8 5 1	8 = 2	2	<b>z</b> 2	Ξ	2	2 =	9	•	• •	-	•	•	-	~	- 1	•	5.			-	]
	M-A-46146						8	NCH		Ň		£	£					AL ME BELY BANGLARD	SSEMBLY II,	H CYLINDER	SK9402-12	-
	SEALANTS, RTV 1	20470440 1 107 7 245 HARDORF	Y BOID CPORY RESM	CNES, :500-13UNC-28 DOV, CNES, \$1:500 NO	11. CHES. \$1531 D			G FLAT END PLATE, 12		L FLAT CHO PLATE, 12	2 MOH CYJNDER	WOD 1, TYPE 2, 12 NJ.	ND CAP. MOD 1, 12 HI	PLATE, 12 MOH	PLATE, 12 MOH	MUNDER		Contract of the second	TEST		D 55910	-
		Saucone C	500 V90	AS WASHER, L	NB WASHER F		0-1240	M000 M		H TE ROD	1 SPACER	T END CAG.	IS O-RING E	13-2 FLAT DID	13-1 FLAT END	12 1404 C			and Children and C	AND A DOUD	12.00	
				-1701SSM	1-94/915M	-+	2-218	SK9402-08		5×8+02-08	5×9 +02 - 08	SK3402-08	SK9402-04	SK9402-04	SK9402-0		THE COLUMN	a survey		R R R		
		* * *	1	• •		-+		+-	╋╍┼	+-		~	~	-	-	-	8					7
l t							ğ														5	
						11377 07 HIM (21 M	CAP USING A CLEAN		ER Mider comes I cylinder	CYLINDER ENDCAP	AVE THE BONDEO S NUTAL 24 HOUR PUCATION OF A THIN	U 10 HELF CLEMME										
				COLORATION.		s dyory resaw (15	THE CRUNDER END	CRATION.	E 12 NCH CAUNDI L THE 12 NCH CAUNDI OP OF THE 12 NCH	NTERED WITHIN THE ROCEDURE.	NG PROCEDURE: LE VO CURE: ONCE THI TELY REMOVED: AP	JAUCK HAT DE USC			8	ESTS:	DXIMA TE			RUMANON CANADA	and the rest	
	ALTER AND AND AN AND AND AND AND AND AND AND	r (ten zi) way se purchased frich		PAPER TOWEL SHOWS NO FURTHER DY 107 (ITEM 19) AND ALLOWING IT TO ET	es of Timulur to air dry. Air ur	al working slafface. Mix 100 part 1 Enocap.	E EPONY MIXTURE TO THE BOTTOM OF	LEFT OF THE LITURY WILLING METHODE REPORT	with the epoint mixture so that th only not the cruncer enound until up to 30 lass can be placed on t	RE THE T2 INCH CYLINDER REVIANS CA	AT EXTRUDED OUT DURNG THE BONDI LLOW THE EPOXY HIXTURE TO BECAN T SYLNDER ENOCAP SHOLLD BE COMPLE	NY BONDING SURFACES.	e 12 inch cyjnder.	ASSEMBLY.	be mounted with one leg orientat	. SHALL CONSIST OF THE FOLLOWING '	THE STRAWS AT 1000 PSI WITERVALS. DEPRESSUMIZE TO 0 PSI AT AN APPRI	MS. Mantun	D DEPRESSURIZATION RATES SHALL	WD MAPLOSHOW TEST.		6
at on the following couronents. Heer Ader	1997), 2007,	. 107 (ITCH 19), AND PELEASE AGDNI		with Methyn, ethyn, ketone until. Y Applynd a layer of pasa, lintil.	NINDER ENDORF AND ALLOW SURFAC	and facing down dn The Homizont. Er in The Interior of The Cylinder	AT UT AND PRESS IT DOWN THRU TH	F THE CTUNDER ENGLAP UNIT, THE TH METHYL ETHYL RETONE UNTL PAP	CALINDER ENDCAP PARTIALLY FILLED I ME 12 MCH CALINDER TO SETTLE EN IMMER PACCAP - ADMITCHALL WEICHT	CARE SHOLLD BE TAKEN TO ASSU	TERIOR OF THE CYLINDER ENDOW TH RIBED FOR AT LEAST 24 HOURS TO A WANNING ON THE EXTERIOR OF THE (	suffaces of the chlinola enocation and a	; endar and opposite end of the	d d-mings (items 4 # 12) prior to	RETTES. ALL STRAW CAUGES SHALL SED. CAUGE SIZE SHALL BE 1/4.	AT AMBENT NOOM TEMPERATURE AM	C OF 1000 PS PER MINUTE READING	nzation record all resourt Strad. Dod PSI as instructed by Nrad.	R EACH CYCLE. PRESSURIZATION AN	FOLLOWING: ANTIAL PROOF REST TO 10,000 PS /	ħsſ.	•
A HOUSER	Ģ	7 <b>37 75</b> 7		AP (TEU S	ENON OF C	S D-MMC DL	THE EPOKY I	THE BOTTOM ( THEM 1) WIG	DER INTO THE	CYLINDER STAY	RE FROM THE EN S USED UNDISTUR	to the externor Cap. Do Not AL	OR THE REMAINING	CUMD (ITDM 20) 7. OCATIONS SHOWN.	RECTANGULAR NO: TO BE WATERPROC	IN TAP WATER	PROXIMATE RATI	FTER DEPRESSUR MANDMUN OF 18.	DHE MANUTE FO	consist of the s recorded for	Y FOR MPLOSON	Γ
ED 10 FEATORN AN MAY KIDE HOUSING 12 MAY LINOLSING 12 MAY C MINIA HOUSING 12 TO HOUSING 12 COM MITTIOE HOUSING 12 (ATOMALLY CAST ALUMIN BE PURCHASED FROM:		Denen (iteus 17 & 18), I	( s) bowanc procedu	OF THE CYLINDER ENDY	mutes, rinse off fri Heater.	ENDCAP FLAT WTH IT	(ITEM B) ON TOP OF	Poky mixilure into The 12 NCH Cylum	THE 12 INCH CYUR THE CYUNDER EN	E OF THE 12 NON	AUIS EPOXY MIXTUR SETTLING WEIGHT	ACENT (ITEM 21) 1 HE CYLINDER END	NG PROCEDURE F	F SUCONE CONF	LAUCES ARE BO	TT BE LEW.OWNED	AT A SUSTAINED	s per unute. A Rom 50 ps to A	DE A DURATION OF	IL OF ALL STRAIN	PRESSURE HISTO	
НОТЕХ МОТЕХ А. 35610-072845 LANZOE HOUSHO ZA MAY A. 35610-072845 LANZOE HOUSHO Z2 MCH C B. 35910-0728612 Z1A HOUSHO 12 MCH C C. 35610-0728613 ALLAMIA HOUSHO 12 MCH C 0. 35610-0728613 ALLAMIA HOUSHO 12 MCH C C. 29610-0728613 SLICAN MITTOE HOUSHO 12 C. 20010-0129823 ROTATIONALLY CAST ALLIMM A. 0-RMC SCAL GROUP 0. MAY ER ALLAMO DAIVE	P.0. BOX 11731 L2084704. KY 40312 (400) 249-2331	C EPOXY RESM AND HANDENER (TEUS 17 & 10), 1 VLLE ETTERMENTS VALSE PACATOR MECHANY SAU BOCO, CAI # 27110 (1818) 286-7710	4. Crunder Endorp (Item 5) Bonding Procedu	A. MIPE THE WITCHOR OF THE CYLINDER END B. PASSIVATE THE INTERIOR OF THE CYLINDED	surface for 30 minutes. Ringe off int with a forced are heater.	C. LAY THE CHUNDER ENDCAP FLAT WTH IT HARDENER (ITEM 18) AND POUR A .12 IN	D. PLACE THE SPACER (ITEM B) ON TOP DI	E. Pour Additional Epoin Mixture NTD F. Wefe The Enos of The 12 NCH Church	6. LONGE THE END OF THE 12 INCH CYUN IS CENTERED WITHIN THE CYUNDER END 30 ACCT OF THE ADDR	TO HELP IT SETTLE EVENTY THEN THE NO THE CENTERLINE OF THE 12 NON	H. WPE OFF ANY SURPLUS EPOXY MIXTUR ASSEMBLY AND ANY SETTLING WENCHT PEDBOD HAS PASSED, ANY EXCESS EP	COAT OF RELEASE AGENT (ITEM 21) 1 THE EXTERIOR OF THE CALINDER END	I. REPEAT THIS BONDING PROCEDURE F	A APPLY A UGHT FLM OF SUCONE COUP APPLY A BEAD OF RIV (ITEW 22) IN L	6. ALL ELECTING STRAIN GAUGES ARE 90" IN THE HOOP DRECTION. ALL GAUGES	7. PRESSURE TESTING SHALL BE PERFORMED	A. PRESSURIZE TO 10,000 PSI AT AN AP AFTER 60 MINUTES AT A SUSTANED	RATE OF 10,000 PSI PER MINUTE. A B. Pressure cycle from 50 PSI 70 A	PEAK PRESSURE FOR A DURATION OF NOT EXCEED A RATE OF 10,000 PS	B. PRESSURE TEST DOCUMENTATION SHALL A. COMPUTER PRINTOUT OF ALL STRAIN	B. STRIP CHART WITH PRESSURE HISTO	6





Figure 13. 12-inch flat end plate.

ļ

٢				•					1	TE		1.		<b>9</b>	-		•	5	<b>*</b>	-	•		_		_			-	-	Г <u>-</u> -		15	<			F
		-								F	F	Ē	-	-	-	ŀ	-	H	H		-		-		_		_		-	┝─			<b>_</b>	~	8	
1	Ĭ																															1	2		8	4
															_		╞	$\left  \right $			-					-	4							ह	ÌŠ	l
-13		11								E	Ľ	∎	₹	4		ğ		Ц	₹		12 1			¥ 21		5 M			]	ļ		i	Ş	₹		╏
ł	l.												10HQ			8	1				PLAT C			ž	ş	51.13	1 1 0	õ	ğ		Į		EST	2	ŝ	┥
		!!									3		THANK S	8	<b>8</b>	5	8				AT DM			8	5	2	N. K	NE 12	2	5			-	-		ł
ġ		•								100	8	10	DCY 28	100 BC	30 %	ğ	<b>F.</b>				1 200			₹ ₹	¥ 21	8	80 0	20	2	E.			Ш	Ц	T	
		Ξ								200		PASA .	5	1	WL. H				D-RMC		80				PACER	500	0-1110	UAT B	2	N II					2	
╢					•					F	$\uparrow$	Π		-	<u> </u>	,		Π	Ť					-					ī							
٦,										ł				ł	1 E						- 2		-0 <b>-</b> 0	990-20 20	22062	8	29-045	22-043	3-8							
										L			_		Ī	1	i SuSu		2-211		¥0×5		¥8×	Ť	1	¥ Cos	1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	¥4X5	1 de la	⊲	-			i		
																															38	ji		k,		╏
										2	12	¥	ş	2	•	•	•	$\left  \right $	-		-		•	-	2	2	3	-	-	-		j,				
											<u> </u>	L		1	L.	1	L	I	5	L	L	L		<b>[</b>					I	L	<u>   ¶ </u>	┼╀		ĪT	T.ľ	4
┥																		EIWJ	EAN TO				3	0	5										ļ	ł
																		2	0 V 0			5	Š	BONDE	2 < ; 2 < ; 2 < ;	3						Ħ	$\dagger \dagger$	$\dagger \dagger$	╌┼╤╢┇	
																	3	13 W	165			8		돈		2						11			5	ł
1																3		ē	DOC			CYUNG	Ĩ	Š.	2월	5										ī
															ATION.	NATE		Y RESP	1000U	NCHES	ź	NOV C										2	A IE			
															KCOLOR!	2		2040	С ¥	8. S	ORATIO.	241		NC PRO					A	ESTS	DOWATE	ANNS	A A R	3		Ì
											DITON				n a se	24	5 [	TAM 0	5	RACH	Disco	25.2	- 7 4 5 4 5 5 4 5	<b>D</b> NO		5			IENTA T	. SMMO	APRC.	T. STI	DNC			
											IONASE				0 FURT		Š	Š.	109 3	3MUT XI	ATHER	1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00		Ĭ¥	28				Б Э	E FOLL		2020 2020 2020				
-											2				N SHO			NC	2	PORY	L ON S	NUNCTURE OF					ť		ж З		1000			151		
											1) WAY				5. TIN	A (8)		ERS SH		E E	NOH5	Percent Percen		5	EPOCA-		CYLINE	×	5	TSISMOC	MS AT	CEVEL DE FE		r XO		
											ITEN 21				51		5	WOMO	L LOKA	30 HEd	TOWER		P¥		NON NO		2 NOI	Navorss:	NON	BHALL O	A STRA					
1	ļ										NODAT (				A THE	믭		CONTAL NOCR	Ĕ	30 34	PAPEI				25 25	N N	ž	2 2 2	a Ty	S.				N S		ł
											CASE /				D MOI	ASA A	5	1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	Ē	<b>NN</b>	THN I	월 고 영	2		20 20	59 55	8	9 H (2	設置	RATURE	TANS I			000		
┨		5				*					문				iy ke	8		E B	NO L	ACCP .	KETON	PARTA DER TO			T 24 H		POSITE	44	a sec		AL ST		ALLAN N	t to	2	
٦	ļ					Chunde					Ę.				ų L	No.		DOWN	PICSE	ADER E	ERM	35 Se	38	ι Γ		2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2	5	(iTEWS	L STRA X SIZE	NOOL	1000	20 20 V		10		
	1				s.	ð.					7 (1154							PACHO THE T	1 k	۶ ۶	ETHR	ACR D		5	No Se	<b>BLEA</b>	N N	SOME	₹ <u>₹</u>	Line of the second	85					
4				5		51 0MG					EL 10							AND A	347	e S	H	δ¥			<b>NCIAN</b>			5		A AT	ATE 0		ECOND!		N TCS	ļ
			5		Ð	NOH VI					PASA .			ت	P (15)	DIDCM			E FOX	801708	Î				SOUL C		NCU A	10. 20	ATER	TAM 4	NATE A	82	분복		IPLOSI	
					THIC 12	ALUMN	<b>NOK</b>				4 16).			AUG204	ENDCA	1304		E T T	5	341 0	) KOOM	53				23	ž	0	CTAN 0 BC	A 10	PHONE	TE OF	285 286 286	CONSYS N RECO	ž	
2		NFCMM 12		EI Divid	HOH 3	· CAST	ASED F				VIS 17				LNDER	5		AT MI	Þ.	IN JU	M CM	50 50	¥₹:		Non Signature			COMPO	C BC E	FORMEL	A WA			TIMA	HISTON	
	1	10 F 10 F		A HOU	ONTRO 1	ATIVNO	PURCH.				54 (TE			BOND!	č ¥	- 0 - 2		200		Y MOCT	12 MC						PROCED	LICONE	¥3 ⊊₹	N R	12		# # # #			
			TA HE		SUCO	ROTAN	IAY BE	• •		2	NUDEN	AY	2	(S MEL	5	NTERO		6 9 9 2 1 9	5	E-OK	분	돌존					DMON	2	3 a	SHALL	10,000 TES AT	10		THIM THIM	i i	
1		HUL B	20012	20015	128917	120023	4 12) W	No.	5 20:	ş Ş	H QNV	NI-OH :	202	DCAP (	IN TERM	E THE	10200		74 JY JY JY	NUTIONA	SOUG	2 7 9			NA SA			12 54	C STRA	STING	02 32H	TE AT			M LWO	
	-		8-01	9-0 <del>1</del>	0-0-0	10-018	GU) 9	SWD D	i N	2997 2997	I RESH	PACIFIC	200	XCR EN	분	TAVIST		NBNE	₩ ¥	Q M	¥			15 25 25	T COM	E DIE	PEAT 1		LECTIK F HOOP	TURE T	HESSUL		NTIGON			
			: 3	। इत्य । च	ح گ	8 	N8-0		4		CPOX)	A NE	ŝ		*	2		5≸ ⊍	۲ ۵	2 	ま に	96 26	553	2 3 1	22	Υ¥ δ	1	Ĩ	1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	PRESI	<i>द</i> र। २	та 19 19	-0		1 10 ( 100	
	#										_																	-	-					-		- 1
•	NOTER	€					₹				4																		•					-		

Î

ł

Figure 14. 12-inch cylinder test assembly III configuration, Sheet 1.





Figure 15. 12-inch cylinder Mod 1, Type 1 end-cap joint ring.









Figure 19. ZTA cylinder with Mod 1, Type 1 titanium end-cap joint rings, side view.







Figure 21. ZTA cylinder being prepared for cyclic pressure testing.



Figure 22. Test assembly I configuration for cyclic pressure testing.



Figure 23. Test assembly II configuration for cyclic pressure testing.



Figure 24. Plot of strains recorded during first pressurization of test 01 cylinder to 11,000 psi.







Figure 26. Plot of strains recorded during first pressurization of test 03 cylinder to 12,000 psi.







Figure 28. Plot of strains recorded during first pressurization of test 05 cylinder to 14,000 psi.



Figure 29. Plot of strains recorded during first pressurization of test 06 cylinder to 15,000 psi.



Figure 30. Plot of strains recorded during first pressurization of test 07 cylinder to 16,000 psi.



Figure 31. Plot of strains recorded during first pressurization of test 08 cylinder to 18,000 psi.



Figure 32. Plot of strains recorded during first pressurization of test 09 cylinder to 20,000 psi.







Figure 35. Circumferential cracks on the bearing surface of test 02 cylinder after 4,059 cycles to 11,000 psi.







Figure 39. Remains of end-cap joint ring after implosion of test 04 cylinder after 1,854 cycles to 13,000 psi.



Figure 40. Spalling on ID of test 06 cylinder after 361 cycles to 15,000 psi.



Figure 43. Remains of end-cap joint rings after failure from test 08 after 88 cycles to 18,000 psi, gland view.



Figure 43. Remains of end-cap joint rings after failure from test 08 after 88 cycles to 18,000 psi, gland view enlargement.



Figure 44. Remains of end-cap joint rings after failure from test 08 after 88 cycles to 18,000 psi, bearing surface view.



Figure 45. Cyclic external pressure loading test data for ZTA test 01 through 08 cylinders.



Figure 46. ZTA cylinder cyclic fatigue life, versus maximum calculated tensile bearing-surface stress.



Figure 47. ZTA cylinder cyclic fatigue life, versus maximum calculated compressive hoop stress.



Figure 48. Cyclic fatigue design curve for external pressure loading of ZTA ceramic cylinders.



Figure 49. Calculated t/OD ratios of monocoque ZTA ceramic cylinders for 1,000 cycles to design depth.









.

\*SIZE INDICATED BY A % OF THE AVERAGE AMPLITUDE OF REFLECTION FROM A .030 INCH VOID IN CALIBRATION STANDARD SK9402-093-C2 \*\*DEPTH OF EACH DEFECT IS MEASURED IN INCHES FROM THE OD OF THE CYLINDER CYLINDERS .206 274 .206 QO .274 0 0 0 0 6.5 INCH LENGTH INTERNAL CRACK, 66% @ @ .206, 49% @ .206, 22% @ .336 53% @ .206, 34% @ ID, 16% @ .274, 49% @ 39% @ .137, 58% @ .274, 69% @ .137, 61% 74% @ .206 © .309, 41% ( © .206, 20 % INTERNAL DEFECTS DETECTED IN ZIRCONIA TOUGHENED ALUMINA 55910-0128912 USING ULTRASONIC NDE TECHNIQUES SIZE\* AND DEPTH\*\* OF DEFECTS NA (THICKNESS VARIATIONS) 4dB > .030 PORE @ .125.206 .125 fable 1. Internal defects in ZTA cylinders detected using puise-echo ultrasonic NDE techniques. .206, 35% @ 0 .206, 41% @ 206 34% 28% 36% NA 0 .309, @.206, @ 0D, 22% 0 0 @ ID, 22% 32% 38% 25% @ ID. 352% @ ID. 50% 50% DEFECTS က ω ຸ ω N N 3 0 0 0F # # CYLINDER PART 002 008 600 003 005 006 010 012 001 004 011

FEATURED RESEARCH

63

,

cylinders.	•
ZIA	
5 Q	
t pla	•
e tes	
pressure	
External	
N	
Table	

2			AILURE	AILURE	AILURE	AILURE	AILURE	AILURE	AILURE		RE	
-012891	lan	CLES	UNTIL F	UNTIL F	UNTIL F	UNTIL F	LINTIL F	UNTIL F	UNTIL F	TEST	ro failu	
55910-	TEST P	1000 CY	LES OR	LES OR	LES OR	LES OR	LES OR	LES OR	LES OR	PROOF	SURIZE	
NDERS			000 CYC	000 CYC	000 CYC	000 CYC	000 CYC	600 CYC	000 CYC		PRES	
CYLII	JRE		ন <b>'</b>	9	2	\$	~~					
LUMINA	r PRESSL (psi)	11.000	11,000	12,000	13,000	14,000	15.000	16.000	18.000	20,000	TBD	
ED A	TES1											
TOUGHENH	NFIGURATION	SSEMBLY I	SSEMBLY I	SSEMBLY I	SSEMBLY I	SSEMBLY II	SSEMBLY II	SSEMBLY II	SSEMBLY II	SSEMBLY III	SSEMBLY III	
IRCONIA	TEST CO	TEST A	TEST A	TEST A	TEST A	TEST A	TEST A	TEST A	TEST A	TEST A	TEST A	
N FOR Z	TEST #	01	02	03	64	05	06	07	08	60	10	
TEST PLA	CYLINDER PART #	012	006	011	002	008	004	600	003	100	010	

TITANIUM HEMISPHERE END CLOSURES, MOD 1. TYPE 2, END CAP JOINT RINGS FLAT STEEL PLATE END CLOSURES. MOD 1. TYPE 2. END CAP JOINT RINGS FLAT STEEL PLATE END CLOSURES. MOD 1. TYPE 1, END CAP JOINT RINGS

ASSEMBLY I: ASSEMBLY II: ASSEMBLY II: ASSEMBLY II:

TEST TEST TEST

13,000 psi -156,540-192,880-130,080+19,500-40,540 -96,230 CYLINDER 55910-0128912 12,000 psi -120,200 -144,500-178,040+18,120-37,450-88,830 (psi) IN ZTA CYLINDER 55 ASSEMBLY I, SK9402-070 11.000 psi -110,310 -132.460-163,210 +16,750-34,350 -81,42010,000 psi -140,370-120,420-100,430-31,260+15,370-74,020 STRESSES ( FOR TEST -108,380-133,5309000 psi +13,990-28,160-90,540 -66,620 CALCULATED MAX NOMINAL MEMBRANE MAX NOMINAL MEMBRANE EXTERNAL PRESSURE RADIAL STRESS AXIAL STRESS HOOP STRESS LOCAL MAX LOCAL MAX LOCAL MIN LOCAL MIN

Table 3. Calculated stresses (psi) in ZTA cylinders for test assembly I configuration.

65

Table	4. Calculated stresses	(psi) in ZTA cylinders for t	est assembly II and III co	nfigurations.	
CAL SK9402-	CULATED ST -0128912 FC AND TEST	RESSES (psi )R TEST ASS ASSEMBLY II	) IN ZTA CY EMBLY II, S I, SK9402-C	'LINDER K9402–123, 83	
		TEST ASS	EMBLY II		TEST ASSEMBLY III
EXTERNAL PRESSURE	14,000 psi	15,000 psi	16,000 psi	18.000 psi	20,000 psi
RADIAL STRESS					
LOCAL MAX	+19,110	+20,380	+21.650	+24,200	+26.750
AXIAL STRESS					
LOCAL MIN	-43,500	-46,620	-49.740	-55,970	-62,200
LOCAL MAX	-152,910	- 163,320	-173.730	-194,540	-215,350
MAX NOMINAL MEMBRANE	-103,680	-111,080	-118,470	- 133.290	- 148,040
HOOP STRESS					
LOCAL MIN	-168,130	-180,210	- 192,290	-216,460	-240,620
MAX NOMINAL MEMBRANE	-207,720	222,550	-237,380	-267,050	-296,720

ľ

Table 5. External pressure test results for ZTA cylinders.

TEST ASSEMBLY I: TITANIUM HEMISPHERE END CLOSURES, MOD 1. TYPE 2, END CAP JOINT RINGS TEST ASSEMBLY II: FLAT STEEL PLATE END CLOSURES, MOD 1. TYPE 2. END CAP JOINT RINGS TEST ASSEMBLY III: FLAT STEEL PLATE END CLOSURES, MOD 1, TYPE 1, END CAP JOINT RINGS \*CYLINDER LEAKED DUE TO SPALLING, BUT DID NOT FAIL CATASTROPHICALLY

#### FEATURED RESEARCH

# APPENDIX A: QUALITY CONTROL DATA

# FIGURES

- A-1. Dimensional data form of cylinder part 001.
- A-2. Dimensional data form of cylinder part 010.
WESGO Technical Ceramică and Brazing Alloys



DIMENSIONAL RANGE DATA FORM

	CART HAME		6	0
N66001-93 C-0045	HOUSING CYLINDER	12" 7TA	- //	x6393
TAWING NUMBER IGRAPHICI	ISSUE	I	LOT# $ZT$ .	A I
55910-0128912	B		I03	08
		RA	NGE	
DRAWING DIMENSION OR NOTE		MIN.	HAX.	SAMPLE SIZE
1. 18.00 ± .01		18.007	18.0078	
2. Ø 12.000 ± .005		11.997	11.9985	
3. L.010 A		Ø	2.001	
4002A		-	2.001	
<u>s410 / .415 WALL</u>		. 410 5	. 4125	
<u>6. 4 X R .03 ± .010</u>		.020	.027	
7				
8. // .010 A		B	2.001	
		₹¢-	2.001	
Q				
<u>1, 16/</u>				
2.		12	16	
3 SERIAL # 126912-001				
1				·
S. VISUAL CLASS A	W/1 Spec			, <u></u>
i <u>ð.</u>				···
CANDLING	No VISUAL Delect			
. POROSITY	Observed			
19.				
20.				

REMARKS: STATEMENT OF WORK NRAD CODE 9402 REV. 3 DATED 11/18/92.

INSPECTOR (6-76)

- 134661

- or -

QUALITY ASSURANCE

93

DATE CONFLETED

Figure A-1. Dimensional data form of cylinder part 001.

SHEET \_\_\_\_\_ OF \_\_\_\_\_



Technical Ceramics and Brazing Alloys



DIMENSIONAL RANGE DATA FORM

ATCHASE ONDER NO.	PARTUANE				s.o	7/595
N66001-93 C-0045	HOUSING	CYLINDER	12" 7IA			16373
nawing NUMBER IGRAPHICI	ISSUE			LOT# Z	TA	· /
55910-0128912	8			IO3	15	
	T		R	ANGE		
DRAWING DIMENSION OR NOTE			MIN.	HAX.		SAMPLE SIZE
<u>1. 18.00 ± .01</u>	.		18.005:	5 18.000	_ _	
2 Ø 12.000 ± .005			11.998	5 12.00	3	
3. <u>L.010 A</u>	l <u></u>		.001	.002	L	
4002A			- 5	2.00	<u> </u>	
s410 / .415 WALL			. 4125	5 414	<u>'_</u> [_	
6. 4 X R .03 ± .010			.020		م_	
1						
8. // .010 A			6	2.00		
			-	2.00	.싀_	
i <u>o.</u>				_	-	
1. 16			4	0		
:1.						
13. SERIAL # 120912-010				_		
14					_	
IS VISUAL CLASS A	W/, Spe	C				
16	· · · · · · · · · · · · · · · · · · ·					
17_ CANDLING	No VISUAL	DelleT				
IE. POROSITY	Observe	ed			_ _	<u> </u>
19					_	
20						

REMARKS: STATEMENT OF WORK NRAD CODE 9402 KEV. 3 DATED 11/18/92.

•

INSPECTOR

(6.76)

7 2

QUALITY ASSURANCE

Figure A-2. Dimensional data form of cylinder part 010.

## THE AUTHORS



RICHARD P. JOHNSON is an Engineer for the Ocean Engineering Division. He has held this position since 1987. Before that, he was a Laboratory Technician for the Ocean Engineering Laboratory, University of California at Santa Barbara from 1985–1986, and Design Engineer in the Energy

Projects Division of SAIC from 1986–1987. His education includes a B.S. in Mechanical Engineering from the University of California at Santa Barbara in 1986, and an M.S. in Structural Engineering from the University of California, San Diego, in 1991. He is a member of the Marine Technology Society and has published "Stress Analysis Considerations for Deep Submergence Ceramic Pressure Housings," *Intervention '92*, and "Structural Design Criteria for Alumina-Ceramic Deep Submergence Pressure Housings," *MTS '93 Proceedings*.



RAMON R.

KURKCHUBASCHE is a Research Engineer for the Ocean Engineering Division and has worked since November 1990 in the field of deep submergence pressure housings fabricated from ceramic materials. His education includes a B.S. in Structural Engineering from the

University of California at San Diego, 1989; and an M.S. in Aeronautical/Astronautical Engineering from Stanford University in 1990. His experience includes conceptual design, procurement, assembly, testing, and documentation of ceramic housings. Other experience includes buoyancy concepts utilizing ceramic, nondestructive evaluation of ceramic components. He is a member of the Marine Technology Society, and has published "Elastic Stability Considerations for Deep Submergence Ceramic Pressure Housings," *Intervention '92*, and "Nondestructive Evaluation Techniques for Deep Submergence Housing Components Fabricated from Alumina Ceramic," *MTS '93 Proceedings*.



DR. JERRY STACHIW is Staff Scientist for Marine Materials in the Ocean Engineering Division. He received his undergraduate engineering degree from Oklahoma State University in 1955 and graduate degree from Pennsylvania State University in 1961.

Since that time he has devoted his efforts at various U.S. Navy Laboratories to the solution of challenges posed by exploration, exploitation, and surveillance of hydrospace. The primary focus of his work has been the design and fabrication of pressure resistant structural components of diving systems for the whole range of ocean depths. Because of his numerous achievements in the field of ocean engineering, he is considered to be the macing expert in the structural application of plasnos and brittle materials to external pressure housings.

Dr. Stachiw is the author of over 100 technical reports, articles, and papers on design and fabrication of pressure resistant viewports of acrylic plastic, glass, germanium, and zinc sulphide, as well as pressure housings made of wood, concrete, glass, acrylic plastic, and ceramics. His book on "Acrylic Plastic Viewports" is the standard reference on that subject. For the contributions to the Navy's ocean engineering programs, the Navy honored him with the Military Oceanographer Award and the NCCOSC's RDT&E Division honored him with the Lauritsen-Bennett Award. The American Society of Mechanical Engineers recognized his contributions to the engineering profession by election to the grade of Life-Fellow, as well as the presentation of Centennial Medal, Dedicated Service Award and Pressure Technology Codes Outstanding Performance Certificate.

Dr. Stachiw is past-chairman of ASME Ocean Engineering Division and ASME Committee on Safety Standards for Pressure Vessels for Human Occupancy. He is a member of the Marine Technology Society, New York Academy of Science, Sigma Xi and Phi Kappa Honorary Society.

## REPORT DOCUMENTATION PAGE

\_ \_

\_ \_

Form Approved OMB No. 0704-0188

Public reporting burden for this collection of inform melntaining the data needed, and completing and suggestions for reducing this burden, to Washin 22003-2308, and to the Office of Management and	nation is settimated to average 1 hour per respo extenting the collection of information. Send com gion Headquarters Benvices, Directorate for it Budget, Paperwork Reduction Project (0704-0	nee, including the time for review ments regarding this burden estim normation Operators and Repo 198), Washington, DC 20803.	ng instructions, searching e vale or any other aspect of th ris, 1215 Jaflarson Davis (	nisting data sources, gathering and is collection of information, including Highway, Suite 1204, Arlington, VA
1. AGENCY USE CHLY (Laure blank)	2. REPORT DATE		3. REPORT TYPE AND DA	TES COVERED
	December 1993		Final	
4. TITLE AND BUSTITLE STRUCTURAL PERFORMAN OF DIFFERENT CERAMIC C LOADING Part II, Zirconia Toughened Ab	CE OF CYLINDRICAL PRESS OMPOSITIONS UNDER EXTI umina Ceramic	URE HOUSINGS ERNAL PRESSURE	5. FUNDING NUMBERS PE: 06037131 PROJ: S0397 ACC: DN302	N 232
R. P. Johnson, R. R. Kurkchube	ache, J. D. Stachiw, and P. C. Sr	nith		
7. PERFORMING ORGANIZATION NAME(3) AND Naval Command, Control and RDT&E Division San Diego, CA 92152-5000	NOMESSÆS) Desan Surveillance Center (NC	COSC)	8. PERFORMING ORGANI REPORT NUMBER TR 1593	ZATION
s. SPONSORING,MONITORING AGENCY NAME( Naval Sea Systems Command Washington, DC 20362	i) and address(EB)		10. SPONSORINGAMONIT AGENCY REPORT NU	oring Miler
11. SUPPLEMENTARY NOTES	= =	1	<u> </u>	
121 DISTRIBUTION/AVAILABILITY STATEMENT			12b. DISTRIBUTION CODI	E
Approved for public release; di	stribution is unlimited.			
Ten 12-inch-outside diame Inc. from zirconia-toughened a evaluated under short-term, ar application of ceramics to large generate structural performance constructed using ZTA ceramic relate the maximum number of each dive cycle. ZTA ceramic w housings with a minimum fatig was also evaluated by comparin material for deep submergence	ter (OD) by 18-inch-long by 0.4 humina (ZTA) ceramic were ass ad cyclic-pressure loadings. This external pressure housings for ce data that could be used to es as the primary hull material. I f operational dive cycles to the r as found to be a reliable structu- que life of 1,000 cycles at nomin ng its structural performance to external pressure housings.	12-inch-thick monoco embled into external p s study was undertake underwater vehicles. tablish design criteria Design curves for ZTA maximum allowable st ural material for fabria al design stresses of - o that of alumina cerar	que cylinders fabr pressure housings en as part of a prog Pressure testing y for external press ceramic housings tresses in the cera cation of cylindric 190,000 psi in the mic for use as the	icated by WESGO, and experimentally gram to promote the was performed to aure housings are presented that mic housing during al external pressure boop direction. ZTA primary structural
14. SUBJECT TERMS ceramics	*			15. NUMBER OF PAGES 82 16. PRICE CODE
external pressure housing ocean engineering				
17. SECURITY CLASSIFICATION OF REPORT	18. SECURITY CLASSIFICATION OF THIS PAGE	19. SECURITY CLASS OF ABSTRACT	SIFICATION	20. LIMITATION OF ABSTRACT
UNCLASSIFIED	UNCLASSIFIED	UNCLASSIF	TED	SAME AS REPORT

NBN 7540-01-280-5500

\_\_\_\_\_

ł

Standard form 298 (FRONT)

SIL MARE OF REPONSILE NONDUAL	21b. TELEPhyCone: (Include Area Coda)	210. OFFICE SMIRO
R. R. Johnson	(619) 553-1935	Code 564

NEN 7540-01-880-8500

**\$** 

Standard form 298 (BACK) UNCLASSIFIED